PARTS BOOK
KM-1060BL Series

0% 12E 22 £5s 27|

Al2|=

High Speed, 1-Needle,
Unison Feed Lock Stitch M/C
Series

KM-1062BL Series

IE 2238 25 5285 Ma7|
Alg| =

High Speed, 2—Needle,
Unison Feed Lock Stitch M/C

Series

PME-120924

SunStar.CO., L.TD.




Information

A. Parts Book T4
Structure of Part Book

@

tm, Bed & Machine Body Mechanis
el =3 2FE oA

‘Cover

PR

e e

[ thisi =i

[wei@ 2% 92i=]

[uzim 2w 9=

FOEET]

e 3 9.2 ws

[usis 2% 0 s mmEs

[@in rhe oea

a1 e

@ zua

CErEN

)

ML

Fm

o el el felelele b el e belele e e e b e e e et e e e b e e e B e e e e e

1, Hkea Pt My Matnrsd R Y B
it M| ), BL-oLags Geatie Mazali S8 4]

o
O:EA 8 17 ZE
Unique code by mechanism
@ oA E 07 €A
Unique name by mechanism
@ HAE

Explode view
®Ref .No:TIIEH

o

D7 AE HS

Unique identification number by part |

®Parts No.: 117 MZ ZE=
Unique Product code

®Note:sX[Ateh E7] & M2
Refers to notice and memo
OFS Y.OES IR =Y
Name of Part:Unique name of parts
®Q'ty ‘HLtE2S| &
The number of parts
@Assembly no.:=(#8) TtES| AlH HS

Unique identification number by set part

+ I C = e}
Category ode remarks
H It
T &
0ld part 01-030C-1230
AS-000000-00 Z(#) THE
Set parts
& TE 000000- J17H me
New Part GP-000000-00 Instrumental parts
x 1 1
EP-000000-00 Mo|H oE
Electrical parts

From the library of: Superior Sewing Machine & Supply LLC




1. 29 £ HE= /8 29 A AFY I&E EE As EFo] 2HE + 309
Yol 7.
2. B A+ Parts Bookl 2 A|FEHJovE wFdE AR E7sHY .

3. AFA dla glo] Akl WA E = 3l

1. The parts classified as ass’y items may cause damage to the machine or bad sewing
when they are separately assembled. Hence, when they are ordered, they can be
purchased as ass’y items only.

2. This is a parts book. It cannot be used as a manual.
3. Parts are Subject to change in Design Without Prior Notice.

Note

s R E AEY FE ol AHUYFAR HESAY A1 4 Gy
http://www.sunstarcs.com
-7 E FhANE A

F e

s
AC)
o
ox N
Il
Jft !
odt

+ You can make an order for the parts of Sunstar machine to connect internet address.
http://www.sunstarcs.com

- You can request for parts you want after login if you are a registered member.

- In parts Management - Order Management - Order Registration entry,
you can place an order by entering the part number and quantity.
- If you don’t know the parts number, click the parts book menu bar.
In a download list, you can read parts book by searching model you use.
+ This parts book is classified by the mechanism, therefore you can find part easily.

From the library of: Superior Sewing Machine & Supply LLC



From the library of: Superior Sewing Machine & Supply LLC



CONTENTS

=

-

At

I. Machine Part 7]7 3E

HXN o~ T Q=EHEH0O0Q3 >

Machine Body Mechanism

Ql él- J_“;I-j:” --------------------------------------------------------------------------------------- 6
Upper Shaft & Thread Take MeChanism ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo
A% 2 AHT| A 10
Presser Foot & Knee Lifting Mechanism L T T TP PR T
L2 g REZE 2 14
Feed MeChanlsm ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo
mo|= A 18
Lower Shaft & Hook Mechanism
ot 2 = m -4
Upper Feed Mechanism @ - ccvteeetettiatieetiatetatta e tetatesetateeatsastentetateasttateeatsaasentanatansas
AT 2 <8
Thread Trimmer Mechanism L R T P PR

= o 32
AR 2HA
LUbr icat ion MeChan i Sm ---------------------------------------------------------------------------------------
2% 2 36
Pneumatic Mechanism Y
0} :1}.7“ 4—0
[ =] —
BUTton MeChanlsm ----------------------------------------------------------------------------------------------
HE 2 42
Guage Parts

@ < ccccerettacetetactecnetctcacetetetecetecetetectettstectctitcacctetetececenetttcesetttetecttetattns

Ao|X| TE 44
ACCESSOTIES MBCIAN IS e eeeeeeeeeeeeeaeeasaeseeseeeeeeesaeeeeaenennnnnnnnnannnnns
MM 2 2 48
I ndex
olc & @ <o vrecrecncantnieetaetactetaetectetaicreentnetacaetaeesttetaeteiaetaitetaetssetseteetetacsettetrtsstantres 50

From the library of: Superior Sewing Machine & Supply LLC



£
2
c
®
£
o
@
=
>
)
o
Qo
)
£
=
o
®
=

From the library of: Superior Sewing Machine & Supply LLC



Aef. Parts No. |Note Name of Parts = o S Assembly
No. A B C D No.
A-1 01-001A-106L ARM-BED Ass’y otehH = (X) ~ 1 ~ -
A-2 | 01-001A-1067 ARM-BED Ass’y otghH| E (X) 1 - - -
A-3 | CMB-LA023100 FACE PLATE o 1 1 1 1
A-4 | PSC-AC006100 SCREW (M5X%P0.8) Hub DHLEAL 2 2 2 2
A-5 | DPK-CB000900 Rubber For Face Plate S Doy 1 1 1 1
A-6 | CMB-FC006900 Gasket For Face Plate HE oA 1 1 1 1
A-7 | CLB-JD000300 Oil Wick For Face Plate o 7 A 1 1 1 1
A-8 | CMB-LA023800 Cover For Thread Take-Up Lever AR 7| FHH 1 1 1 1
A-9 | PSC-AC001500 Screw (M4xP0.7) A7| HH A LEAL 1 1 1 1
A-10 |PWS-CA000700 Washer For A—8 AR 7] 7 DELEAL 2FA 1 1 1 1
A-11 | CMB-LA023200 Top Cover AFE 1 1 1 1
A-12 | PSC-AC006100 Screw (M5XP0.8) SIEEH THLEAL 6 6 6 6
A-13 | CMB-FC007000 Gasket For Top Cover SEY kA 1 1 1 1
A-14 | DBS-DB005600 Bushing For Top Cover SIEH 2 1 1 1 1
A-15 |CMB—-HK002000 Thread Guide Bar For A-11 SUFY Aotls - - 2 2
A-16 | 10-017C-1230 Nut (3/16”n=28) SIFE Aets HE - - 2 2
A-17 | DPK-CB002600 Rubber For Top Cover S A7 oy 1 1 1 1
A-18 |CMB-HK007200 Arm Thread Guide Ass’y(U) oF Aot (4h) (=) 1 1 1 1
A-19 |CMB-HK008500 Arm Thread Guide (M) et AMlohf(F) 1 1 1 1
A-20 | PSC-BH001000 Screw (9/64"n=40) oF Aokl (F) D™ LIA} 1 1 1 1
A-21 |CMB-HK008600 Arm Thread Guide (L) ot Aot (5t) 1 1 1 1
A-22 | DSC-BC000100 Screw (11/64"n=40) ot Al ohfi(5t) THLEA} 2 2 2 2
A-23 |CMB-HK005200 Thread Guide For Tension Control Ass’y |Al =& Zhx| Al ok 1 1 1 1
A-24 | PSC-BH001000 Screw (9/64"n=40) A= EX| Aot DHLIA} 2 2 2 2
A-25 | CMB-LD010300 Brand Mark For Face Plate W 2E i3 1 1 1 1
A-27 | CMB-LD010900 Model Mark 2ot3 1 - - -
A-28 | CMB-LD010800 Model Mark ZHEol3 - 1 - -
A-29 |CMB-GHO003700 Slide Plate (L) o| N2 () 1 1 - -

01-039A-1067 Needle Plate E EHAE) 1 - - -
A-30 |CGA-GA008800 Needie Plate(6mm) EEHIAE) (6mm) - - - 1

CTT-GA000200 Needie Plate(6mm) EE(APE)(6mm) - - 1 -
A-30 | 01-040A-106L Needie Plate ZEH(H]ALE) ~ 1 ~ -
A-31 | DSC-BC000100 Screw (11/64”n=40) ZH E LA 2 2 2 2
A-32 |CMB-GHO003300 Slide Plate (R) o| D () 1 1 1 1
A-33 | CMB-BJ004600 Stopper For A-32 o NHE (?) 2EH 1 1 1 1
A-34 | DSC-BJ000200 Screw (11/64"n=40) O NHEE () 2AEH EULAL 2 2 2 2
A-35 | CMB-BJ007800 Slide Plate (F) Ass'y o|nEE (H) (X) 1 1 1 1
A-36 |PSC-CB000200 Screw (M4xP0.7) o| D3 T (H)LEAL 1 1 1 1
A-37 | CMB-BJ004800 Window For A-32 o|nEE () 2EIFE 1 1 1 1
A-38 | CMB-LA023300 Bed Cover H| E7{ 1 1 1 1
A-39 | PSC-AC000200 Screw (M4XL10) H| =748 ELIAL 10 10 10 10
A-40 |CMB-FC007100 Gasket For Bed Cover H EH 7pAZ 1 1 1 1
A-41 | DSC-BJ005000 Screw For Oil Gate LAUFFT LIAL 1 1 1 1
A-42 |DWS-AA017500 Washer For A-41 LAFFT LEAL 2bM 1 1 1 1
A-43 | CLB-JN0O00800 Oil Gauge 2 7o|x]| 1 1 1 1
A-44 | CMB-BJ006600 Machine Number Plate 7| 2 1 1 1 1
A-45 | PPN-AD000100 Pin For A-44 Z|HE 0™ E 1 1 1 1
A-46 | DSC-HC001000 Bed Support H| =ctz| 1 1 1 1
A-47 | DPK-CB001100 Rubber For Reverse Feed Shaft x| F D 2opj 1 1 1 1
A-48 | CLB-JJ001400 Oil Gauge Window & 1 1 1 1
A-49 | 01S133S-306H Earth Line x| 1 1 1 1
A-50 | DSC-BJ004700 Screw (M6XP1.0) XM THLAL 1 1 1 1
A-51 | 40-001A-106L Thread Tension Control Ass'’y AFHEA (F) 1Set | 1Set - -
A-52 | DSC-BF002200 Screw (11/64"n=40) A MR (=) DY LA} 2 2 2 2
A-53 | PSD-AA000100 Tension Release Solenoid Ass’y HAEF7| 0= (F) 1 - 1 -
A-54 | CTR-BB001300 Bracket For A-53 AEFI| &efl-olE 22 1 - 1 -
Note : A — KM-1060BL-7 B — KM-1060BL

C — KM-1062BL-7

From the library of: Superior Sewing Machine & Supply LLC

D — KM-1062BL




£
2
c
®
£
o
@
=
>
)
o
Qo
)
£
=
o
®
=

|
S -
e—o 2|

L_/__

From the library of: Superior Sewing Machine & Supply LLC



Aef. Parts No. Name of Parts = o Assembly
No. A B D No.
A-55 | PSC-AC000200 Screw (M4xP0.7) AM=F7| &2 0l= 2217 IHLIAL 2 - -

A-56 |PWS-CA000700 Washer For A-55 A=F7| &8 c0|= 2217 DHLIAL &I 2 - -

A-57 | CTR-CM001500 Tension Release Lever “A” AEF7] A7 1 1 1

A-58 | CTR-CMO001600 Tension Release Lever “B” AEF7] 3"B” 1 1 1

A-59 | CTR-BJ002600 Tension Release Lever Support A=ET| gy ghEl 1 1 1

A-60 | SC-0119-4119 Screw (11/64”n=40) Al=F7] el BHE D™ LEAL 2 2 2

A-61 | DSC-FA020700 Stud Screw A=F7| 2y THtAL 1 1 1

A-62 | PN-000339-00 Tension Release Connecting Pin M=F7| 25 AZH 1 1 1

A-63 | DSP-BA000900 Spring For A—62 A=FI| 285 2@ Az 1 1 1

A-64 | PSN-AA002300 Nut For A-62 A=F7] 28 2 HE 1 1 1

A-65 | PSN-AG000200 Cap Nut For A-62 AEF7| 25 dZd YHE 1 1 1

A-66 | CTR-CB000600 Tension Crank A=F7 383 1 1 1 ASS'Y
A-67 | DPN-AA017000 Tension Crank Pin A7 3%3 8 1 1 1

A-68 | PSC-AC001200 Screw (M6xP1.0) ASET| YT DHLIAL 1 1 1

A-69 | 08-010B-3701 Plug (White) A=F7| &80l E2O 1 - -

A-70 | 17-437C-7907 Tube (Small) For A-68 AEF7| gecolE E{O RE 1 - -

A-73 | AS-000125-00 Arm-bed Ass’y okl = (X) ~ -

A-74 | AS-000140-00 Thread Tension Control Ass’y AZHEER (= -

A-75 | CMB-LD010600 Model Mark ZH of3 (AHE) -

A-76 | CMB-LD010700 Model Mark 2 of3 (HAFE) 1

A-77 | AS-000223-00 Arm-Bed Ass’y okl = (X) 1

A-78 | 40-001A-1230 Supplementay Tension Hzx MxEEx| 2

A-79 | DBS-DA029400 Bushing For Thread Tension Assembly Stud |l = Zx| & 24

Note : A — KM-1060BL-7 B — KM-1060BL

C — KM-1062BL-7

From the library of: Superior Sewing Machine & Supply LLC

D — KM-1062BL




20

From the library of: Superior Sewing Machine & Supply LLC



Aef. Parts No. [Note Name of Parts = 9 o Assembly
No. A B C D No.
B-1 | CUS-KC003200 Upper Shaft a5 1 1 1 1
B-2 |[CUS-DA003400 Link Cam EERL] 1 1 1 1
B-3 | DSC-BF003700 Screw (9/32”n=28) 23 A DHLAL A 1 1 1 1
B-4 |DSC-CA000900 Screw (9/32”n=28) Y3 A DYLIAL "B 1 1 1 1
B-5 | DSC-BF013300 Screw (3/16”n=32) Hiso 383 & T™HLIAFA” 1 1 1 1
B-6 |[DSC-CB000400 Screw (1/4”n=40) Hisof 3383 & T™HLIAB” 1 1 1 1
B-7 | CUS-DB000500 Upper Shaft Balance ARS A 1 1 1 1
B-8 |[PSC-CB002000 Screw (M8XP1.25) AS WA DYLEAL 1 1 1 1
B-9 | PBR-AA000500 Upper Shaft Bearing (F) A= giHold 1 1 1 1
B-10 | PBR-AA004300 Upper Shaft Bearing (M) AE FH o™ 1 1 1 1
B-11 | DCL-AB003800 Bearing Bushing For B-10 2= dHold Y 1 1 1 1
B-12 | DSC-CB000500 Screw (15/64”n=28) AF pHold R DHLIAL 2 2 2 2
B-13 | DPL-BD003400 Timing Belt Pulley (U) Elo|YHE Z2| (L) 1 1 1 1
B-14 | DSC-CB000400 Screw (1/4”n=40) ElO|YHE Z2| (£) DHLIA} 2 2 2 2
B-15 | PBT-BD001700 Timing Belt Pulley (U) Efo|YH E 1 1 1 1
B-16 | DBR-AA000100 Upper Shaft Bearing (R) AE gHlolE 1 1 1 1
B-17 | DBS-DA029500 Bearing Bushing For B-16 = #Hod Y 1 1 1 1
B-18 | DSC-CB000500 Screw (15/64”n=28) AF ol A DHLIAL 2 2 2 2
B-19 | CUS-BN000200 Setting Ring MEE 1 - 1 -
B-20 | CUS-BN000300 Setting Ring MY ~ 1 _ 1
B-21 | DSC-CB000400 Screw (1/4”"n=40) MEE D™ LA 1 1 1 1
B-22 | DPL-AA001500 Pulley B 1 1 1 1
B-23 | DSC-BF000800 Screw (15/64”n=28) E2| IFLA 2 2 2 2
B-24 | DPK-CY000100 Pulley Cover Ez| 7 1 1 1 1
B-25 | DSC-BB002300 Screw (M6XP1.0) E2| HH DHLIA} 1 1 1 1
B-26-1| DSC-BF008400 Screw (3/16”n=28) HAE 432 528 DH™LIAL 2 - 2 -
B-26-2| CLB-BG005800 Magnetic Holder ooy g =4 2 - 2 - ASS™Y
B-26-3| 11-022W-2500 Washer For Magnetic Holder Ot E 20 2k 2 - 2 -
B-26-4| 11-021S-2500 Screw (M5%P0.8) Of3Ul g 0 D™LEAL 2 - 2 -
B-27 | 08-001A-106L Thread take Up Lever Ass’y AR (=) 1Set | 1Set 1Set | 1Set
B-27-1| 08-102A-106L Thread take Up Lever AR 1 1 1 1
B-27-2| PBR-AA007900 Bearing (Small) A7 W (1) 1 1 1 1
B-27-3| PBR-AA001700 Bearing (Big) A7 W (K) 1 1 1 1
B-27-4| CTH-HKO000600 Eyelet AR 7| ofedal 1 1 1 1
B-28-1| CTH-CB001800 Thread take Up Lever Crank A7 3H3 1 1 1 1
B-28-2| PBR—-BA0O03000 Bearing For B-28-1 A7 3™ HHZ 2 2 2 2
B-29 | DSC-FA015000 Stud Screw For B-32 A7 TY T chpA} 1 1 1 1
B-30 |DWS-AA013700 Washer For B-29 A7 W3 THFAL 2FA 2 2 2 2
B-31 | PSN-AA002300 Nut (M4XxP0.7) AR7| THF chfAl HE 1 1 1 1
B-32 | DPN-BC005400 Hinge Pin AR 7| SIX|H 1 1 1 1
B-33 | DSC-CB000700 Screw (M5XP0.8) AR 7| BIX|E DFLEA} 1 1 1 1
B-34 | DBS-DA016200 Hinge Pin Bushing A7 SR H RY 1 1 1 1
B-35 | DSC-CB000700 Screw (M5%XP0.8) Al 7] SIXE A DFLEAL 1 1 1 1
B-36 | PPK-BA000400 O-Ring (P-4) A7 FRUX O-2 1 1 1 1
B-37 | CNB-KA002501 Needle Bar Hh=CH 1 1 1 1
B-38 | CNB-HK002000 Needle Bar Thread Guide HH=CH Alohy 1 1 1 1
B—-39 | 006-007-0002 Needle (DPX17 #22) Hhs (DPX17 #22) 1 1 2 2
B-40 | DSC-BF000100 Screw (1/8”n=44) Hhs DX LA} - - 2 2
B-41 | CNB-BF002500 Needle Bar Holder HH=Cf ol 1 1 1 1
B-42 | DSC-BF010100 Screw (9/64”n=40) Ht=Ci &o| D™LEAL 1 1 1 1
B-43 |CNB-CDO001300 Needle Bar Guide Block =i et ES 1 1 1 1
B-44 | DSC-FH001200 Block Screw For B—43 S S8 LA} 1 1 1 1
B-45-1| CTH-CC001700 Needle Bar Crank Rod Hsl 383 2= 1 1 1 1
B-45-2| PBR-AA009400 Bearing For B-45-1 Histf 383 2= H|ofE 2 2 2 2
B-45-3| 04-111A-106L Bushing For B-45-1 Hisof 383 2= 24 2 2 2 2
B-46 | CTH-CJ001600 Needle Bar Crank Shaft st 3¥3 = 1 1 1 1
Note : A — KM-1060BL-7 B — KM-1060BL
C — KM-1062BL-7 D — KM-1062BL

From the library of: Superior Sewing Machine & Supply LLC




Upper Shaft & Thread Take Mechanism

A% 3 M| 2

20

From the library of: Superior Sewing Machine & Supply LLC




Aef. Parts No. [Note Name of Parts = o ) Assembly
No. B @ No.
B-47 | CNB-KA001600 Needle Bar Hh=Ch - 1

B-48 | PSC-AC014300 Needle holder Screw HH=Eol ELEAL - 1

B-49 | 11-1000-1060 Synchronizer A3z (WEs) - 1

B-50 | DSC-BJ004300 Screw(9/64"n=40) HHSE LEAL 1 -

Note : A — KM-1060BL-7 B — KM-1060BL

C — KM-1062BL-7

From the library of: Superior Sewing Machine & Supply LLC

D — KM-1062BL




Presser Foot & Knee Lifting Mechanism

L2 2 222

From the library of: Superior Sewing Machine & Supply LLC



Aef. Parts No. Name of Parts = qb Assembly
No. A B C No.
C-1 | CPB-KZ000200 Sub Presser Bar Bz Ry 1 1 1
C-2 |CGA-GC007600 Sub Presser Hx 74 1 1 -
C-3 |CPB-BB001300 Finger Guard AH7t= 1 1 1
C-4 | PSC-AC000200 Screw (M4XP0.7) Bz 24 ELpAL 1 1 1
C-5 | DBS-DA029600 Bushing For C-1 Hzx C2unf 24 1 1 1
C-6 | 15-072P-106L Presser Foot Guide Block Pin LR o|EE H 1 1 1
C-7 | CLB-JD000300 Oil Wick For C-6 CRUCHIES EH R4 1 1 1
C-8 | PSR-AC000300 E-Ring (@4) CRUoHiES HE-Y 1 1 1
C-9 |CPB-CD000200 Presser Foot Guide Block LRSS 1 1 1
C-10 | CPB-BJ001800 Guide Plate For C-9 LREUOHIES 1 1 1
C-11 | DSC-BF001000 Screw (11/64”n=40) EUoh] 257 2 2 2
C-12 |DSC-CB000300 Screw (11/64”n=40) Hx s 24 1 1 1
C-13 |CPB-CQ000400 Dial For Pressure Ass’y =Y cto| 2t (#) S Set | 1Set
C-14 | CPB-BB001400 Pressure Adjusting Bracket FEN gHxH =223 1 1 1
C-15 | CLB-JL011800 Felt For C-14 FEN Y= =22l HE 1 1 1
C-16 | DPN-AA016800 Pin For C-14 FEM H=H =22l H 1 1 1
C-17 | PSR-AC000700 E-Ring (@4) S Y= =22 5 E-E 1 1 1
C-18 | DSC-FA016100 Stud Screw For C-14 FEH Y= B2p Chbat 1 1 1
C-19 | DSN-AA003400 Nut (15/64”n=28) FEN Y =HE =2aPPl Al HE 1 1 1
C-20 |CPM-KC001300 Presser Lifting Shaft LR SEF 1 1 1
C-21 | DBS-DA029900 Front Bushing For C-20 CRd 2= MRy 1 1 1
C-22 | DPN-AA011400 Pin For C-20 LU S O 1 1 1
C-23 | DSC-CB000900 Screw (15/64"n=28) R SEE O DFULA 1 1 1
C-24 |CPM-BB001700 Lifting Brocket For Presser FEH =28 =213 1 1 1
C-25 | DPN-AA016900 Pin For C-24 FEM 28 22 H 1 1 1
C-26 | CLB-JD000300 Oil Wick For C-25 FEH 28 =22 #H 7o 1 1 1
C-27 | PSR-AC000200 G-Ring (GTW-6) FEH 28 220 " HEY 2 2 2
C-28 | CPM-BF000300 Presser Lifting Body FEU 22 = 1 1 1
C-29 | DPN-BB002200 Pin For C-28 FEH =28 =4 1 1 1
C-30 | PSC-AC006100 Screw (M5XP0.8) FEH 28 =24 1 1 1
C-31 | DCL-AA009300 Collar For C-20 Ed 28 5 9t 2 2 2
C-32 |DSC-CB000500 Screw (15/64”n=28) CE2Y 28 57t 2 2 2
C-33 |CPM-CB001700 Crank For Presser Lifting Cylinder e 23 MElr %3 1 1 1
C-34 | PSC-AC001200 Screw (M6XP1.0) LR EE AMRE 3Y3 1 1 1
C-35 | DSP-AC007500 Spring For C-20 U S ATY 1 1 1
C-36 | DBS-DA029700 Middle Bushing For C-20 R 2EE ERY 2 2 2
C-37 | DBS-DA029800 Rear Bushing For C-20 L2d2UF =RY 1 1 1
C-38 | DSP-AA012700 Presser Bar Spring FEH AZY 1 1 1
C-39 | CPB-KZ000300 Spring Support(U) For C-38 FE Azy g (k) 1 1 1
C-40 | CPB-KC001200 Guide Shaft For C-38 FEM Az8 JlolE F 1 1 1
C-41 | DBS-DB006500 Guide Bushing For C-38 FEu A=g JtolE RA 1 1 1
C-43 | CPB-KZ000300 Spring Support For C-38 FEN AxY g 1 1 1
C-44 | PPN-AF002600 Spring Pin (@3) FEH Az Jlo|lE & EH 2 2 2
C-45 | PSR-AC000200 E-Ring (@5) FE Az Jo|E F E-E 1 1 1
C-46 | CPB-DF000800 Presser Lifting Cam FEU 2271 ¢ 1 1 1
C-47 |CPB-CM000500 Presser Bar Lifting Lever +Ed =207 1 1 1
C-48 | DSC-CB000700 Screw (M5%XP0.8) FEH S2]7] DF LA 2 2 2
C-49 | DPK-CB001100 Rubber For C-28 el SE=EH 07 1 1 1
C-50 | APM—PS001600 Knee Lifting Controller Shaft Ass’y FE2EHE () S Set | 1Set
C-51 |CPM-CM002600 Rod For C-50 FE2EHE RE 1 1 1
C-52 | PSC-AC006100 Screw (M5%XP0.8) FESESE TE LA 1 1 1
C-53 | PSR-AC000100 E-Ring (@9) FESES REE-Y 1 1 1
C-54 |CPM-KC001400 Connecting Rod For C-50 FESEF HZE RE 1 1 1
C-55 | PBR-GA000200 Joint For C-54 FESESF d RE xQIE 2 2 2
C-57 | PSN-AA000600 Nut (M6XP1.0) FESES o RE XQUE HE 4 4 4
C-58 | 43-010A-1067 Presser Lifting Cylinder Ass’y R 2a Maln (x) S - 1Set
Note : A — KM-1060BL-7 B — KM-1060BL

C — KM-1062BL-7

From the library of: Superior Sewing Machine & Supply LLC

D — KM-1062BL




Presser Foot & Knee Lifting Mechanism

L2 2 222

From the library of: Superior Sewing Machine & Supply LLC



Ref. Parts No. |Note Name of Parts = o Gty Assembly
No. A B © No.
C-59 | PSC-AC016500 Screw (M5XP0.8) Ry 28 MEir DFLLEAL 2 - 2
C-60 |DWS-CA000100 Washer For C-53 R 28 AMEIH TFLAL 2 2 - 2
C-61 | PSC-AC002600 Screw (M8XP1.25) R 28 MaiH FLAL 1 - 1
C-62 | PSN-AA000500 Nut (M8XP1.25) Ry 28 MElf FHE 1 - 1

Note : A — KM-1060BL-7 B — KM-1060BL

C — KM-1062BL-7

From the library of: Superior Sewing Machine & Supply LLC

D — KM-1062BL




Feed Mechanism
I[0|E A

From the library of: Superior Sewing Machine & Supply LLC



Rsz" Parts No. |Note Name of Parts = e A = S c - A;Z[::;edd
D-1 [ CFA-KC001500 Feed Regulator Stud eExd7| & 1 1 1 1
D-2 |DSC-CB000500 Screw (15/64"N=28) I EX=ET| F DHLIAL 1 1 1 1
D-3 | CFA-DF001100 Feed Regulator T =Ex=Hd7| 1 1 1 1
D-4 | DSP-AB006000 Feed Regulator Spring eExd7| Az 1 1 1 1
D-5 |CFA-CM002400 Regulating Lever For Feed ZIE=ExA7| ey 1 1 1 1
D-6 |[PSC-AC016400 Screw (M5XP0.8) I =ExAE7| 2] DFLIAL 1 1 1 1
D-7 | DPN-AA015900 Pin For D-5 T =ExA7| {H 1 1 1 1
D-8 |[DSC-CB000700 Screw (M5XP0.8) I ExAE7| e E D™ LA} 1 1 1 1
D-9 |CFA-CC001100 Feed Regulator Connecting Rod I EZEI| AARE 1 1 1 1
D-10 [DPN-ADO010400 Pin For D-9 I EXHMI| AZRE H 1 1 1 1
D-11 | DSP-AB006100 Spring For D-9 I EXHI| HAZRE AZY 1 1 1 1
D-12 [DSC-HDO001500 Spring Hook For D-9 I EZHE7| AZRE AZZZHO| 1 1 1 1
D-13 | CLF-CB003800 Feed Regulator Connecting Crank M| 42 3™-3 1 1 1 1
D-14 | PSC-AA001300 Screw (M6XP1.0) Hzo| odd 3¥3 D™LIAL 1 1 1 1
D-15 | CFA-CQ002800 Feed Regulator Control Plate (U) T =Ex=d clo|e (k) 1 1 1 1
D-16 | DSC-BF001900 Screw (U) (3/16”n=28) T ExH clo|Y TF LA (£) 1 1 1 1
D-17 | CFA-KJ000900 Feed Regulator Dial Shaft (U) IE=Ezxd clo|g £ (k) 1 1 1 1
D-18 [ DPN-AA010700 Pin(U) For D-15 cro| XMz E () 1 1 1 1
D-19 | DSP-AA002800 Spring(U) For D-15 cto|et 2XtE H A= (F) 1 1 1 1
D-20 | DPK-BA0O00500 O-Ring(U) (P8) IEx=Hd clo|y O-3 (k) 1 1 1 1
D-21 | CFA-CQ003000 Feed Regulator Control Plate (D) Z=xH clo|e (F) 1 1 1 1
D-22 | DSC-BF001900 Screw (D) (3/16”n=28) T ExH cto| IFHLIAL (TF) 1 ~ 1 ~
D-23 | CFA-KJ000900 Feed Regulator Dial Shaft (D) T Exd cto|e = (TF) 1 ~ 1 ~
D-24 [ DPN-AA010700 Pin(D) For D-23 crol 2XH E (F) 1 ~ 1 ~
D-25 | DSP-AA002800 Spring(D) For D-23 cto|Qt EXHE Il AZ 2 (F) 1 - 1 -
D-26 | DPK-BA000500 0-Ring(D) (P8) o=xd ool 0-8 (F) 1 - 1 -
D-27 | CFA-KC001400 Reverse Feed Lever Shaft Azl F 1 1 1 1
D-28 [ PSR-AC000800 E-Ring ($8) AXYHF E-F 1 1 1 1
D-29 [DWS-AA005600 Washer For D-27 Azl HEF M 1 1 1 1
D-30 | CFA-BJ0O00700 Cover For D-27 Al = 7 1 1 1 1
D-31 [PSC-AC001500 Screw (M4XP0.7) AR Y E He THLIAL 3 3 3 3
D-32 | DSP-AC004800 Spring For D-34 Al AT 1 1 1 1
D-33 | CFA-KZ000300 Spring Stopper For D-34 AZXl ] AZE AETH 1 - 1 -
D-34 | CFA-CM002300 Reverse Feed Lever Rl (5] AFE) - 1 - 1

CFA-CM000800 Reverse Feed Lever o Rl (AFE) 1 - 1 -
D-35 | CFA-BB002600 Connecting Bracket “B”For D-34 AX e AZ =B 1 - 1 - Aug.25.08
D-36 | DSC-BJ002400 Screw For D—34 A xlet D™ LEA} 1 1 1 1
D-37 | CFA-KZ000300 Stopper For D-34 Al AED 1 - 1 -
D-38 | CFA-FZ000200 Rubber For D-37 AR AEH DT 1 - 1 -
D-39 | CFA-BB002300 Connecting Bracket “A”For D-34 AXl e AZ =AY 1 - 1 -
D-40 | CFA-CA001700 Connecting Link For D-34 AxEe =222 HdZE3 1 - 1 -
D-41 | DSC-FA013300 Stud Screw For D-34 AXl e 22t SHpAL 2 - 2 -
D-42 | DSN-AA000400 Nut (15/64"n=28) AxEe 222 Chq HE 2 - 2 -
D-43 | CFA-BB002600 Bracket Support For D-34 ARl AZ =2 g 1 - 1 - Aug.25.08
D-44 |DWS-AA013200 Washer For D-43 AZxee AZEEE 2k 1 - 1 -
D-45 | PSC-AC000600 Screw (M6XP1.0) AZxee] AZ =P whE DY LIAL 1 - 1 -
D-46 | 06-048A-106L Reverse Feed Cylinder 97 M2l (F) 1Set - 1Set | -
D-47 | CFA-BB002701 Bracket For D—46 SR Malin 2213 1 - 1 - Jan.27.09
D-48 [ CFA-BM000200 Knuckle For D—46 SR MRH HE 1 - 1 -
D-49 [ PSN-AA000600 Nut (M6XP1.0) AR MEH HE HE 1 1 1 1
D-50 [ DPN-AA016400 Knuckle Pin For D—46 SR MaiH HE H 1 - 1 -
D-51 | PSR-AC000300 E-Ring (b4) A ARH HE HE-Y 2 - 2 -
D-52 | PSC-AC000600 Screw (M6XP1.0) X MBIH DHLEA 2 - 2 -
D-53 [PWS-CA000500 Washer For D-52 AR MBI AZY 94N 2 - 2 -
D-54 | PSC-AC006100 Screw (M5XP0.8) ARl Al2iH =221 DY LA} 3 - 3 -
D-55 [DWS-CA000100 Washer For D-52 AR MBIH HEEE AZE ot 3 - 3 -
Note : A — KM-1060BL-7 B — KM-1060BL

C — KM-1062BL-7

From the library of: Superior Sewing Machine & Supply LLC

D — KM-1062BL




Feed Mechanism
I[0|E A

From the library of: Superior Sewing Machine & Supply LLC



F,:eof.' Parts No. |Note Name of Parts = o " = Ely c 5 Appe:t)edd
D-56 | 06—-058A-106L Stitch Length Changing Cylinder e M (x) 1Set - 1Set -
D-57 | PSC-AC000600 Screw (M6XP1.0) T s M2 DY LA 2 - 2 -
D-58 [ 07-020W-2350 Washer For D-57 Treest MRl AZE 2N 2 - 2 -
D-59 [PSC-AC001200 Screw (M6xP1.0) st MR & LA} 1 - 1 -
D-60 | PSN-AA000600 Nut (M6XP1.0) Hede MEll § HE 1 - 1 -
D-61 | CFA-BJ001400 Bracket For D—56 st MEIH 223 1 - 1 -
D-62 | PSC-AC006100 Screw (M5XP0.8) Est A2 2afi DY LEAL 3 - 3 -
D-63 [DWS-CA000100 Washer For D-62 e MEIH 2221 ATE oLy 4 - 4 -
D-64 | CLF-KK000700 Feed Regulator Shaft Az 1 1 1 1
D-65 | PPK-AA000500 Oil Seal (S) e 24U (1)) 1 1 1 1
D-66 | PPK-AA000600 Oil Seal (L) Heatv| AU (X) 1 1 1 1
D-67 | CLF-CD001200 Block For D-64 e 258 2 2 2 2
D-68 | DPN-AA010600 Block Pin For D-64 e 25 H 1 1 1 1
D-69 | CLF-BK000300 Block Guide For D-64 Hatv| 55 7t0lE 2 2 2 2
D-70 [PSC-AC006100 Screw (M5xP0.8) Mshy| 22 J1o|= D™ LA} 4 4 4 4
D-71 |DWS-CA000100 Washer For D-70 e £5 J10|E A=E 9ty 4 4 4 4
D-72 | DPN-BB001900 Guide Pin For D-64 Hsatv| JtolE H 1 1 1 1
D-73 | DSP-AA007400 Spring For D-64 Mshy| JtolE A=E 1 1 1 1
D-74 | PSC-CB002700 Screw (M10xP1.5) A7) 710l E E IHLEAL 1 1 1 1
D-75 | 06—-177A-106L Under Feed Cam stulo| = 1 1 1 1
D-76 |DSC-CB000400 Screw (1/4”n=40) StE|o|= 2 DX LA} 2 2 2 2
D-77 | CLF-CC001300 Horizontal Feed Rod StE|O|E HARE 1 1 1 1
D-78 | DSC-FA015100 Stud Screw SHI|O|E AR E CHtA} 1 1 1 1
D-79 | DSN-AA003400 Nut (15/64”n=28) SHE|O|E HARE ChAL HE 1 1 1 1
D-80 | PBR-BA003200 Needle Bearing For D-77 SHE|O|E HARE L SH|0{Y 1 1 1 1
D-81 | CLF-CCO001400 Feed Regulator Connecting Rod HabV| dZRE 1 1 1 1
D-82 | DSC-FA015100 Stud Screw e AZRE A} 1 1 1 1
D-83 [ DSN-AA003400 Nut (15/64"n=28) Hety| AR E ChHpAL HE 1 1 1 1
D-84 | CLF-DC003200 Feed Rocker Shaft Cam = 2 1 1 1 1
D-85 [DSC-CB000500 Screw (15/64”n=28) SO A T™LIAL 2 2 2 2
D-86 | CLF-CC002400 Vertical Feed Rod SO A AHRE 1 1 1 1
D-87 | DSC-FA015100 Stud Screw S0 2 AZRE A} 1 1 1 1
D-88 [ DSN-AA003400 Nut (15/64”n=28) S A HAZRE LA HE 1 1 1 1
D-89 | PBR-BA003100 Needle Bearing For D-86 S0 4 AZRE L EH Y 1 1 1 1
D-90 | CLF-CB003900 Feed Bar Connecting Crank Ut 3™ 3 1 1 1 1
D-91 | DPN-AA016500 Pin For D-90 SUeE -3 m 1 1 1 1
D-93 [PSC-CB000200 Screw (11/64”n=40) SUerE 383 T DFHLIAL 1 1 1 1
D-94 | CLB-JD000300 Oil Wick For D-91 SUEE 383 © 74 1 1 1 1
D-95 [ DSC-BF002900 Screw (15/64”n=28) SUEHE T B T™LEAL 2 2 2 2
D-96 | CLF-KC001800 Feed Driving Shaft g Uy 1 1 1 1
D-97 | DBS-DA030000 Front Bushing For D-96 TEU MY 1 1 1 1
D-98 | DBS-DA030800 Middle Bushing For D-96 TEU SRY 1 1 1 1
D-99 | PPK-AA000700 Oil Seal For D-98 THIUN M2Y 224 1 1 1 1
D-100 | DBS-DA030100 Rear Bushing For D-96 TEU =Y 1 1 1 1
D-101 | PPK-AA000800 Qil Seal For D-100 THUN =Y 2244 1 1 1 1
D-102 | DCL-AA009700 Collar For D-96 =gy 7t2} 2 2 2 2
D-103 | DSC-CB000500 Screw (15/64"n=28) o] Fi2f D™ LA} 2 2 2 2
D-104 | CLF-CB001600 Crank For D-96 YU IH3T (1) 1 1 1 1
D-105 | PSC-AC001200 Screw (M6XP1.0) THUM] IWT (%) DHELIAL 1 1 1 1
D-106 | CLF-BA001600 Feed Dog Support = 2 1 1 1 1
D-107 | 06—109A-106L Feed Dog =4 1 1 - -
D-108 | DSC-BJ000200 Screw (11/64”n=40) S DHLIA} 2 2 2 2
D-109 | CLF-CA001300 Connecting Link For D-106 SHEHE AZdYT 2 2 2 2
D-110 | DSC-FA021300 Connecting Shaft For D-106 S 2HE AA—Y T chLpAL 2 2 2 2
D-111 |DWS-AA001200 Washer For D-110 U EE 23 3 THEAL 2FM 2 2 2 2
D-112 | DSN-AA003400 Oil Wick For D-110 U EE AT CALHE 2 2 2 2
Note : A — KM-1060BL-7 B — KM-1060BL

C — KM-1062BL-7

D — KM-1062BL

From the library of: Superior Sewing Machine & Supply LLC




Feed Mechanism
I[0|E A

From the library of: Superior Sewing Machine & Supply LLC



F,:eof.' Parts No. Name of Parts = A - Ely c = Appe:t)edd
D-113 | CLF-KC002000 Feed Rocker Shaft CH 1 1 1 1
D-114 | CLF-CB004000 Front Crank D-113 o 333 1 1 1 1
D-115 | PSC-AC001200 Screw (M6XP1.0) o 383 1 1 1 1
D-116 | DBS-DA030900 Front Bushing For D-113 o M4 1 1 1 1
D-117 | DBS-DA030800 Rear Bushing For D-113 o =24 1 1 1 1
D-118 | PPK-AA000700 Oil Seal For D-117 o =24 1 1 1 1
D-119 | DPK-CA002700 Bed Rubber Cap = nSobiy 1 1 1 1
D-120 | DCL-AA009700 Collar For D-113 o 72t 2 2 2 2
D-121 | DSC-CB000500 Screw (15/64”n=28) o Ftab E AL 2 2 2 2
D-122 | CLF-CB004200 Rear Crank For D-113 h 33 (%) 1 1 1 1
D-123 | PSC-AC001200 Screw (M6XP1.0) o 383 () ELIAL 1 1 1 1
D-124 | CMB-LB009600 Arm Rear Cover FHAH - 1 - 1
D-125 | PBS-BA000800 DU Bushing Az = 24Y 2 2 2 2
D-126 | PBS-BA000800 DU Bushing ol RE 24 1 1 1 1
D-127 | PBS-BA000100 DU Bushing 2 2 2 2
Note : A — KM-1060BL-7 B — KM-1060BL

C — KM-1062BL-7

From the library of: Superior Sewing Machine & Supply LLC

D — KM-1062BL




£
2
c
®
L
3}
0
=
R 4
o
o
I
o3
e
®
L
7
P
o
3
o
-

-
10

From the library of: Superior Sewing Machine & Supply LLC



C — KM-1062BL-7

From the library of: Superior Sewing Machine & Supply LLC

D — KM-1062BL

’F\{s" Parts No. |Note Name of Parts = o A 5 < tyC APZF:ilfdd

E-1 07-001A-106L Lower Shaft = 1 1 -

E-2 | 07-002A-106L Front Bushing For E-1 82y 1 1 1

E-3 | PPK-AA001200 Qil Seal For E-2 FHRY 244 1 1 1

E-4 | 44-102R-2500 Front Bushing O-Ring (G-25) F MRH 0-8 1 1 1

E-5 | CLB-CNO000501 Oil Pump Piston QUEZT TAE 2 2 2 Sep.21.12

E-6 | DSP-AA012900 Piston Spring For Oil Pump QUEIE GAE AT 2 2 2

E-7 | DSC-BF016500 Cap Bolt For Oil Pump QUHT T AE OpJfLA} 2 2 2

E-8 CLB-JP000100 Qil Nipple For E-2 SlE MY AU E 2 2 2

E-9 |DBS-DA031000 Rear Bushing For E-1 St =24 1 1 1

E-10 | PPK-AA000400 QOil Seal For E-9 St TRy 244 1 1

E-11 | 44-102R-2500 Rear Bushing O—-Ring (G-25) st 24 0-3 1 1

E-12 | CLB-JP000100 Qil Nipple For E-9 S5t 2R4Y QAU E 1 1

E-14 | DSC-CB001800 Screw “A”(1/4”n=40) 5t& Efo|Y ZE2| DHLIAPA 1 1

E-15 | DSC-CB000400 Screw “B”(1/4”n=40) ot Efo|Y E2| DHLIAFB 1 1

E-16 | DCL-AC000500 Collar for E-1 ot 7t2} 1 2 2
E-17 | PSC-AC000900 Screw (M5XP0.8) ot 72l DELEA} 1 2 2
E-18 | PPK-AD000200 Qil Seal For E-1 % 24U 1 1 2 2
E-19 |DGR-AB002200 Lower Shaft Gear Ass’y StE 7|10 (x) 1= 1= 2% 2%
E-20 | PBR-AA009500 Front Bearing For E-1 St&E MHo ™ 1 1 2 2
E-21 | 07-021A-106L Rear Bearing For E-1 stE FHO 2 2 4 4
E-22 | PPK-BA002400 O-Ring (P-36) ZH| o] A7 1 (3) 0-3 1 1 2 2
E-23 | CHB-LA000600 Front Cover For Hook Base | o] A7 (7T) 1 1 1 1
E-24 | SC-0302-4114 Screw (11/64"n=40) St o] AFE (F) DM LA} 3 3 6 6
E-25 | SC-A350-4514 Screw (1/80"n=40) = o] A7 84 (5) Z=F LA 3 3 6 6
E-26 | PPK-AD000200 Oil Seal For E-23 SH| ol A7 (7)) 24 1 1 2 2
E-27 | DGR-AB001900 Hook Shaft Gear “A” E57|0{”A” 1 1 2 2
E-28 | SC-0164-4517 Screw (M5xP0.8) ZEZ7|0{”AT I LA} 2 2 4 4
E-29 | PBR-AA008100 Hook Shaft Bearing =5 4o 2 2 4 4
E-30 |DGR-AB002000 Hook Shaft Gear “B” =57/0{"B” 1 1 2 2
E-31 | SC-0164-4517 Screw (M5XP0.8) Z5710{"B" D - LIA}L 2 2 4 4
E-32 | 07-032A-106L Hook Shaft “A” By 1 1 2 2
E-33 | 07-033A-106L Hook Shaft “B” =="B” 1 1 2 2
E-34 | CHB-BF000500 Holder For E-33 =5"B"&0H 1 1 2 2
E-35 | CHB-LB000200 Hook Base Cover SH| O] A 741 1 1 1 1
E-36 | SC-0211-4113 Screw (M4XP0.7) ZH|o|A FHu| DHELIA} 9 9 18 18
E-37 | SC-0132-4113 Screw (M3XP0.5) ZH| 0l A FHE OpZfLEAL 1 1 2 2
E-38 | 07-038M-106L Gasket For E-35 EH0|A F{uf FpATY 1 1 2 2
E-39 | CLB-JP000100 Oil Nipple For E-35 SH0|A FH QAL E 1 1 2 2
E-40 [07-140W-106W Washer “A”For Hook SHHE b A7 1 2 2
E-41 |DWS-AA018100 Washer “B”For Hook SHHE 2t B” 1 2 2
E-42 | CHB-BN000200 Support Ring For Hook B 2

E-44 | 07-144A-106L Hook ZERE| F(x)HIMEE) -
E-44-1| 07-044A-106L Hook 2ER| Z(F)(AE8) 25et
E-44-2| CHK-HC001600 Bobbin Case 2ol AHo|AKEE) 2

E-45 | 07-045A-106L Bobbin Bl 1 2

E-46 | CHB-BA0O01900 Hook Base SH| 0] A 1 1

E-47 | SC-0108-4113 Screw “A”(M6XP1.0) ZHO|A DHLIAPA” 1 2 2
E-48 |DWS-AA018400 Washer For E-47 SH 0] A TELIAL 2bM 2 4 4
E-49 | SC-0108-4113 Screw “B”(M6xP1.0) ZHo|A DHLIAFB” 1 2 2
E-50 |CHB-CH000100 Adjusting Collar For E-46 =Hjo|A =F 72} 1 2 2
E-51 | CLB-JP000100 Oil Nipple For E-46 ZHo|lA UL E 1 2 2
E-52 | 07-052A-106L Opener Shaft 2EF 1 2 2
E-53 | PBR-AA008200 Bearing (U) For E-52 LEHE (L) 1 2 2
E-54 | PBR-AA008200 Bearing (L) For E-52 T F () 1 2

E-55 | DGR-AB002100 Opener Shaft Gear Ass’y EF (X) S 2Set

Note : A — KM-1060BL-7 B — KM-1060BL




£
2
c
®
L
3}
0
=
R 4
o
o
I
o3
e
®
L
7
P
o
3
o
-

-
10

From the library of: Superior Sewing Machine & Supply LLC



Aef. Parts No. |Note Name of Parts = g S Assembly
No. A|lB|C]|D No.
E-56 | SC-0164-4517 Screw (M5xP0.8) LI E 7|0 7I2F DFELIA} 2 2 4 4
E-57 | DSC-FG002500 Stud Crew For E-52 LI F CHpAL 1 1 1 1
E-58 | 07-060A-106L Opener Base QLI gkE| 1 1 2 2
E-59 | PSR-AC000300 E-Ring (b4) I ghE E-E 1 1 2 2
E-60 | 07-062C-106L Opener Connecting Link QEmI HAZY T 1 1 2 2
E-61 | CHB-HN000500 Opener 2EL 1 1 2 2
E-62 | 15-0035-9570 Screw (1/8"n=40) I E LA} 2 2 4 4
E-63 | DPN-AA016600 Hinge Pin For E-60 T4 &3 sIx|E 1 1 2 2
E-64 | CLS-KF000800 Lower Shaft Sh= - - 1 1
E-65 | CHB—-BA001800 Hook Base (L) ZH| 0| A (%) - ~ 1 1
E-66 | CHB-LA000700 Hook Base Cover (L) EHjo|A (%) - - 1 1
E-67 | CHB-LA000500 Front Hook Base Cover (L) SH|olA (81 A& - - 1 1
E-68 | GP-000032-00 Stud Screw For Opener Shaft LI F A} - - 1 1
E-69 |CMB-BB009000 Latch OHM Zhx| 2l x| E 1 1 1 1
E-70 | DPL-BD003500 Timming Belt pulley st=Efto|Y E2| 1 1 1 1
E-71 | DSP-AA013200 Spring OHM AR A 3 3 3 3
E-72 | CLS-BA000400 Collar For Safety Device A ZHR| 712} 1 1 1 1
E-73 | CLS-BJ001200 Safety Clutch plate OFM & x| 22 x| 1 1 1 1
E-74 | CLS-BJ001300 Washer O x| 71212t 2 2 2 2
E-75 | PSN-AA003600 Safety Clutch Nut OHMZIX| AT ZHLIAI HE 3 3 3 3
E-76 | DSC-CA004200 Screw (M10X%1.25) OFHM AR AZE| ZEHLIA} 3 3 3 3
E-77 | PBR-AD000900 Safty Clutch Driving Ball OIMEX| 22X 158 2 3 3 3 3
Note : A — KM-1060BL-7 B — KM-1060BL

C — KM-1062BL-7

From the library of: Superior Sewing Machine & Supply LLC

D — KM-1062BL




Upper Feed Mechanism

2 mlo| = A

From the library of: Superior Sewing Machine & Supply LLC




Aef. Parts No. Name of Parts = 2t Assembly
No. A B C D No.
F-1 | CUF-DC000700 Presser Foot Driving Cam 2 Aetes A 1 1 1 1

F-2 | DSC-CB000400 Screw (1/4"n=40) R Adeles W 1Y 2 2 2 2

F-3 | PBR-BA003300 Needle Bearing For F-1 2u Adeles HUE 1 1 1 1

F-4 | CUF-CC002400 Connection Rod For Upper Feed AOE HdH RE 1 1 1 1

F-5 15-005P-106L Pin For F-4 A= odd H 1 1 1 1

F-6 | 15-006A-106L Connection Crank For Upper Feed ATE oA 33 1 1 1 1

F-7 | PSC-AC001200 Screw (M6XP1.0) MU= 4 W T™LIA} 1 1 1 1

F-8 | DPN-AA016100 Pin For F-7 AE A 383 H 1 1 1 1

F-9 | PSR-AC000800 E-Ring(8) AMIE A 33 ® E-2 2 2 2 2

F-10 | CUF-CA002600 Connection Link “A”For Climb Shaft |[22tl5 AZZ 3 A” 2 2 2 2

F-11 | CUF-CA002700 Connection Link “B”For Climb Shaft |22t2l% 142 3"B” 1 1 1 1

F-12 | DPN-AD010400 Pin For F-10 Szl 23 AHE 2 2 2 2

F-13 | DSC-CB000700 Screw (M5%P0.8) St 2 IATH DFLEAL 2 2 2 2

F-14 | CUF-KF000100 Climb Device Shaft “A” 22U F A" 1 1 1 1

F-15 | DSC-CB000700 Screw (M5xP0.8) ZeAF A" DY LA} 2 2 2 2

F-16 | CLB-JL0O11800 Felt For F-14 Sl FA S RUE 1 1 1 1

F-17 | CUF-KC000800 Climb Device Shaft “B” EC 1 1 1 1

F-18 | DSC-CB000700 Screw (M5x%P0.8) A F " B" DY LIAL 2 2 2 2

F-19 | DBS-DA030200 Front Bushing For F=17 ECRERSE S 1 1 1 1

F-20 | CLB-JD000300 Oil Wick For F-19 2= MR SR 1 1 1 1

F-21 | DBS-DA030000 Rear Bushing For F-17 ZeleE =84 1 1 1 1

F-22 | CLB-JD000300 Oil Wick For F-21 2l E =24 SR 1 1 1 1

F-23 | CUF-CB003000 Climb—Device Body et x| = 1 1 1 1

F-24 | CUF-BJ000700 Stopper For F-23 22t X A AEH 1 1 1 1

F-25 | PSC-AC001500 Screw (M4XxP0.7) el x| gM AEH DY LMI- 2 2 2 2

F-26 |PWS-CA000200 Washer For F-25 et Zx A AEH DHLA 2 2 2 2

F-27 |DWS-AA018200 Stopper Washer For F-23 2zt x| X AEH QW 1 1 1 1

F-28 | PSC-AC012600 Screw (M5xP0.8) 2zt x| X AEH M THLIAL 2 2 2 2

F-29 |DWS-CA000100 Washer For F-28 et =4 AEH o THLIAL 2 2 2 2

F-30 | DCL-AA009700 Collar For F-17 Bk 2 2 2 2

F-31 | DSC-CA001700 Screw (15/64"n=28) eI F Ftet ™LA 2 2 2 2

F-32 | CUF-CB003100 Crank For Climb Device 22t TR %3 1 1 1 1 ,
F-33 | 15-033P-106L Pin For F-32 et x| 3% 3 H 1 1 1 1 ASSY
F-34 | PSC-AC001200 Screw (M6XP1.0) 2ztel Ahx| 3T DFLIAL 1 1 1 1

F-35 | DSP-AB003800 Return Spring For F=17 Zelds elH AxY 1 1 1 1

F-36 | CUF-BF000300 Holder For F-35 ZetdE 2|H Az Fol 1 1 1 1

F-37 |DSC-HDO001600 Hook For F-35 Zells 2lH A= Ho| 1 1 1 1

F-38 | DSN-AA003500 Nut (M8XP1.25) 2zl F 2|8 AzZd Zo| HE 1 1 1 1

F-39 | CUF-DF000200 Presser Foot Lifting Cam CREASH 1 1 1 1

F-40 | CUF-CQO000700 Adjusting Dial For F-39 L RerASEE XA Clo|Qt 1 1 1 1

F-41 | DPN-AA012300 Stopper Pin For F-40 Sl clo|Y AEHE 1 1 1 1

F-42 | DSP-AA009000 Spring For F-40 SIFY ol AEH AXxE 1 1 1 1

F-43 | DSC-CA002300 Screw (11/64”n=40) LRuk ASS XY Clo| Y T LA} 1 1 1 1

F-44 | PPP-CA003600 Climb Shaft Cylinder 2etdE Meln () 1Set - 1Se -

F-45 | CUF-BM000100 Nuckle For F-44 el E el HE 1 - 1 -

F-46 | PSN-AA000600 Nut (M6XP1.0) 2zl dEld HE HE 1 - 1 -

F-47 | DSC-BB005200 Screw (M3xP0.5) St s M2E D™LLEAL 2 - 2

F-48 | 15-048A-1067 Potentiometer ZHIAM o|E 1 - 1

F-49 | CUF-BB000200 Bracket For F-48 ZHIM o|Ef 22130 1 — 1

F-50 |PSC-AC001500 Screw (M4XP0.7) ZEIM o|g 2202 1™ 1 - 1

F-51 |DWS-AA000200 Washer For F-50 ZEM 720 gL 1 - 1

F-52 | 15-052C-106L Nut For F-48 ZEM 1 - 1 F-48
F-53 | 15-053W-106L Washer For F-48 ZHEIM 1 - 1 F-48
F-54 | PSC-CB000200 Screw (M4xP0.7) ZEIM 0|E & DHLIAL 1 - 1

F-55 | CUF-KZ001000 Upper Feed Driving Shaft ASIREE 1 1 1

F-56 | CLB-JL011900 Felt For F-55 Aol2EE S REE 1 1 1

Note : A — KM-1060BL-7 B — KM-1060BL

C — KM-1062BL-7

From the library of: Superior Sewing Machine & Supply LLC

D — KM-1062BL




Upper Feed Mechanism

2 mlo| = A

From the library of: Superior Sewing Machine & Supply LLC



Aef. Parts No. |Note Name of Parts = 2t Assembly
No. A B C D No.
F-57 | DBS-DA030000 Front Bushing For F-55 ASI2EE MY 1 1 1 1
F-58 | DBS—-DA030300 Rear Bushing For F-55 Astess FRY 1 1 1 1
F-59 | DCL-AA009700 Collar For F-55 Aot EE 72t 2 2 2 2
F-60 |DSC-CA001700 Screw (15/64"n=28) Astess 7iel 1y 2 2 2 2
F-61 | DPN-AA016000 Pin For F-55 soteass o 1 1 1 1
F-62 | CUF-CA002800 Connection Link For Upper Feed Ao e AAZ 3 1 1 1 1
F-63 | CUF-CA003000 Triangular Link For Presser LRk AZER T 1 1 1 1
F-64 | CUF-CC002700 Connection Rod For F-63 AZt2 3 HERE 2 2 2 2
F-65 | DPN-AA016000 Pin for F-62 AuE dZdg 3 o 1 1 1 1
F-66 | DPN-AA016000 Presser Bar Connecting Pin LRty o ZHE 2 2 2 2
F-67 | 15-167C-106L Pin Holder For F-66 LRt 4 Zm 4 4 4 4
F-68 | PSC-BJ000100 Screw (1/8"n=40) R iz H 3 3 3 3
F-69 | CUF-KZ001101 Walking Bar At E 2y 1 1 1 1
F-70 | 15-070A-106L Upper Feed Presser Foot Ao E L Rgk 1 1 - -
F-71 | PSC-AC012200 Screw (M4XxP0.7) AT E L Ru TFHLEAL 1 1 1 1
F-72 | 15-078A-106L Needle Bar Frame Hisf T el 1 1 1 1
F-73 | CNB-KZ000400 Needle Bar Rock Shaft H=E 55 1 1 1 1
F-74 | CLB-JL012100 Felt For F-78 s HE 1 1 1 1
F-75 | CLB-BG006000 Holder For F-80 =z HE Fo| 1 1 1 1
F-76 | PSC-AC001500 Screw (M4XxP0.7) ZFo HE &o| 1N 1 1 1 1
F-77 | CLB-JL012000 Lower Felt For F-78 =l HE(TF) 1 1 1 1
F-78 |DSC-BG000100 Screw (M4XxP0.7) Feed E(TF) 1 1 1 1
F-80 | CLB-LA001000 Sealing Cover For r-78 e FREX 1 1 1 1
F-81 | CNB-BK002300 Guide For Needle Bar Block =5 7t0|E 1 1 1 1
F-82 | PSC-AC001500 Screw (M4XxP0.7) EE& JlolE 1 2 2 2 2
F-83 | DBS-DA030400 Front Bushing For F-79 s dRY 1 1 1 1
F-84 | CLB-JD000300 Oil Wick For F-90 LEX URY =77 1 1 1 1
F-85 | DBS—DA030000 Rear Bushing For F-79 2TE F14Y 1 1 1 1
F-86 | CLB-JD000300 Qil Wick For F-90 LEE TR =77d 1 1 1 1
F-87 | DCL-AC000600 Collar For F-79 LEE 72t 2 2 2 2
F-88 | DSC-BB004900 Screw (11/64”n=40) LEE Ft2t DFLIA} 2 2 2 2
F-89 |CUF-CC002500 Connection Rod For F-79 LEF dHRE 1 1 1 1
F-90 |PSC-AC001200 Screw (11/64"n=40) LES HZRE 1 1 1 1
F-91 | CUF-CA002900 Needle Bar Rock Shaft Link Histl S8 3 1 1 1 1
F-92 | DSC-FA020900 Stud Screw For F-89 LEHE HZERE 2 2 2 2
F-93 | DSN-AA003400 Nut For F-89 LER HZRE 2 2 2 2
F-94 | CUF-CB003200 Needle Bar Rock Shaft Crank HHs 2= 3#/3 1 1 1 1
F-95 | PSC-AC001200 Screw (M6XP1.0) Hisll &5 3#H3 1 1 1 1
F-96 | PBR-BA001900 Needle Bearing(TLA810Z) U EH| o 3 (TLA8T 2 2 2 2
F-97 | 15-103M-106L Potentionmeter Cable FEAMD|E 1 - 1 -
Note : A — KM-1060BL-7 B — KM-1060BL

C — KM-1062BL-7

From the library of: Superior Sewing Machine & Supply LLC

D — KM-1062BL




£
2
c
@
L
19
Q
=
-
o
£
E
fu
[
©
@
o
s
L
-

AE A

From the library of: Superior Sewing Machine & Supply LLC



Aef. Parts No. |Note Name of Parts = g ab Assembly
No. A ® No.
G-1 | CTT-NB002200 Fixed Mess OYH A 1 2
G-2 | DSC-BB005300 Screw (11/64”n=40) ksl ESETEON 2 4
G-3 10-003C-1067 Lower Thread Catcher Aol 1 2
G-4 | DSC-BJ001100 Screw (9/64"n=40) LA ZTo| ELFA 1 2
G-5 | CTT-BA001500 Fixed Mess Base ksl ESEE T ES 1 1
G-6 | PSC-AC000700 Screw (M4xP0.7) O M A o] A ELIAL 1 2
G-7 | PSC-CB000200 Screw (M4xP0.7) DHMHA Ho|A =HLIA} 1 2
G-8 | CTT-NA002100 Moving Mess S A 1 2
G-9 |DSC-AC002900 Screw (11/64”n=40) SO A ELEAL 2 4
G-10 | CTT-KZ000400 Moving Mess Shaft S = 1 2
G-11 | 10-051A-7500 Bushing For Moving Mess Shaft SHA 5 24 1 2
G-12 | PSC-CB000200 Screw (M5XP0.8) SHA = R4 ELEAL 1 2
G-13 | DCL-AA009600 Collar For Moving Mess Shaft SHA = 72t 2 4
G-14 |DSC-CB002900 Screw (3/16"n=32) SHA = 72 LA 4 8
G-15 | 10-015A-1067 Crank For Moving Mess Shaft SHA = 3¥3 1 -
G-16 | PSC-AC006100 Screw (M5%P0.8) SHA 5 3HT ELEAL 1 -
G-17 | DSC-FA021000 Stud Screw For Thread Trimming Connecting Rod AP AH S EhHfAL 2 2
G-18 | PBR-GB000100 Rod End(R) Rod End (#) 1 1
G-19 | DSN-AA001400 Nut For Rod End(R) ZRIE HUHE (£) 1 1
G-20 | CTT-CCO001400 Joint Connecting Shaft EOE dH & 1 1
G-21 | PBR-GB000500 Rod End (L) Rod End (%) 1 1
G-22 | DSN-AA002600 Nut For Rod End(L) ZolE HHE (k) 1 1
G-23 |DSC-HB003100 Screw For Thread Trmming Connecting Rod ~ |AFE Q1Z& LEAL 1 1
G-24 | CTT-CA001900 Thread Trimming Rock Link AR eF 3 1 1
G-25 | DSC-CB000300 Screw (11/64”n=40) AE 2 33 ELIA 2 2
G-26 | DSC-GA000400 Stud Screw For G-26 AR 228 CHbAL 1 1
G-27 | 10-066A-7507 Roller For Thread Trimming Cam AR A 229 1 1
G-28 |DWS-CA000100 Washer For G-26 228 CHbAL E Qb 1 1
G-29 | DSN-AA001400 Nut For G-26 228 CHAL EHHE 1 1
G-30 | CTT-BJ005700 Thread Trimming Return Spring Hook |AFE 2|1 A= & Zo| 1 1
G-31 | DSP-AB006200 Thread Trimming Return Spring AR 2|H A=Y 1 1
G-32 |DSC-HD000200 Screw (11/64”n=40) 2|8 AT Zo| LA 1 1
G-33 | DSN-AA000900 Nut (11/64"n=40) 2|8 AT ZHo| FLIAIHE 1 1
G-34 | CTT-KC001200 Thread Trimming Driving Shaft AE FEF 1 1
G-35 | CTT-FB000500 Rubber Washer For G-34 AHE EF 7 2N 2 2
G-36 | DCL-AA010200 Controlled Collar For G-34 At 35 Hof 72t 1 1
G-37 |DSC-CB002900 Screw (3/16"n=32) AME TEF MO Ft2f ELEAL 1 1
G-38 | DSP-AA013000 Return Spring For Thread Trimming Driving Shaft A FEFelE AT 1 1
G-39 | DSC-FA014000 Stud Screw For Clutch Lever S2{x| 2] SHpA 1 1
G-40 |DSC-CA003300 Screw For Clutch Lever S2{x 2l ELIAL 1 1
G-41 | DSN-AA000900 Nut (11/64"n=40) 23X A HE 1 1
G-42 | CTT-CM003500 Clutch Lever EEREL 1 1
G-43 | CTT-KC001400 Clutch Lever Shaft EERELE 1 1
G-44 | DSC-BF001900 Screw (3/16"n=28) 2%l 2l F DHLIAL 1 1
G-45 | CTT-BA001600 Thread Trimming Base AFEIH]| O] A 1 1
G-46 | PSC-AC001200 Screw (M6XP1.0) APEH O] A D™ LEA} 3 3
G-47 | 10-047A-1067 Cam For Thread Trimming AR A 1 1
G-48 | DSC-CB000400 Screw (1/4”n=40) APE 4 DX LA} 3 3
G-50 |DSC-CB001100 Screw (1/4”n=40) AR Y AEH Fi2F DA LEA} 2 2
G-51 | CTT-BB003000 Bracket For G-53 AR & ol= 223l 1 1
G-52 |DSC-BC001300 Screw For G-53 AR &2 o= 227l ELIAL 2 2
G-53 | DSD-AA003500 Tread Trimming Solenoid Ass’y AR &8 0| = (X) Se 1Set

G-53-1| DPN-AA016700 Connecting Pin For Solenoid Shaft SelcolE § AZH 1 1

G-53-2| PSR-AC001300 E-Ring For G-53-1 Se|olE F AZH HE E-Y 2 2
G-54 | DSC-BD000200 Screw For G-53 AP &80l = (X) ELRA 4 4
G-55 | PTC-AH000500 Cable Holder 7A0l2 &0 (3N) 1 1
Note : A — KM-1060BL-7 B — KM-1060BL

C — KM-1062BL-7

From the library of: Superior Sewing Machine & Supply LLC

D — KM-1062BL




£
2
c
@
L
19
Q
=
-
o
£
E
fu
[
©
@
o
s
L
-

AE A

From the library of: Superior Sewing Machine & Supply LLC



Ref. Parts No. |[Note Name of Parts = g Qb Assembly
No. A © No.
G-56 | DSC-BF010100 Screw For G-55 Aol2 &0 E LA 2 2

G-57 | CTT-BK000200 Tread Trimming Lever Stopper AtEEH AR 1 1

G-58 [ PSC-AC001200 Screw (M6XP1.0) AEE | AEH TYLIAL 2 2

G-59 | CTT-BJ005600 Bracket For G-57 AP AET ghE 1 1

G-60 [ PSC-AC001200 Screw (M6XP1.0) APE AEH 9ha] TH LA} 2 2

G-61 | GP-000200-01 Fixed Mess Base (L) I A HolA (&£ - 1

G-62 | CTT-CC001200 Moving Mess Shaft Connecting Rod(L) |SHA S AHBRE (%) - 1

G-63 | CTT-CC001300 Moving Mess Shaft Connecting Rod(R)|SHIA S HARE (#) - 1

G-64 | PSC-AC006100 Moving Mess Shaft Connecting Rod Screw SHAZ AARE DL - 2

G-65 | 10-046S-7500 Moving Mess Shaft Connecting Rod Stud Screw |[SHI A S AR E LA} - 2

G-66 | PSC-ACO011800 Moving Mess Shaft Connecting Rod Screw SHAS AARE THLIAL - 2

G-67 |DWS-AA000600 Moving Mess Shaft Connecting Rod Washer SHAS AZRE 9t - 2

G-68 | CTT-CB001700 Moving Mess Shaft Crank(L) SHAF Y3 (K) - 1

G-69 | CTT-CB001800 Moving Mess Shaft Crank(R) SHAF IW3T (H) ~ 1

Note : A — KM-1060BL-7 B — KM-1060BL

C — KM-1062BL-7

From the library of: Superior Sewing Machine & Supply LLC

D — KM-1062BL




£
8
c
©
i
(8)
Q
=
c
()
-
©
Q
[ .
Q0
=
-l

g

oF
N1

//
//
\
o \
% u N
?@ y\./ 4
(09 ve
o % N / o'
o
//

39

\‘«\J

‘M

J 2
\% Dy w.s! /
) @\ R
D+ //
AN

62

From the library of: Superior Sewing Machine & Supply LLC



Aef. Parts No. [Note Name of Parts = Chy] Assembly
No. A B C D No.
H-1 CLB-JL012200 Face Plate Part Felt “A” CiEHE HEA” 1 1 1 1
H-2 | CLB-BJ002700 Support For H-1 o HEA"ERE] 1 1 1 1
H-3 | CLB-JL012300 Face Plate Part Felt “B” HEs WE“R” 2 2 2 2
H-4 | CLB-JG000500 Returning Hose “A”For H-4 HEHE 3R SAAY 1 1 1 1
H-5 | CLB-JP003700 Hose Nipple “B” SAHE'R” 1 1 1 1
H-6 | CLB-JG000100 Returning Hose “B”For H-4 HEHE 557 S AR 1 1 1 1
H-7 | CLB-JP003300 Connecting Nipple HEE SR AHUE 1 1 1 1
H-8 | DSN-AA002300 Nut (5/16"n=28) HEE stR AU E HE 1 1 1 1
H-9 |DWS-AA017400 Packing For H-9 HEE R U E oY 2 2 2 2
H-10 | CLB-JP003500 Hose Nipple “A” oA YHEN 1 1 1 1
H-11 | CLB-JL012400 Returning Felt For Arm ot BHREE 1 1 1 1
H-12 | CLB-BG006100 Holder For H-13 o stREE Zo| 1 1 1 1
H-13 | CLB-JP003900 Pin For H-16 ot atRsA H 1 1 1 1
H-14 | CLB-JG000500 Hose For H-13 ot RS A 1 1 1 1
H-15 | CLB-JD000300 Oil Wick For H-13 et shE Al 1 1 1 1
H-16 | CLB-JG000100 Hose For H-42 QAE{O|HB"STA 1 1 1 1
H-17 | DPK-CC001100 Rubber Cap Aotess 1Fobl 1 1 1 1
H-18 | DSP-AA013100 Spring For H-24 Aztgl3 gRsa AzZE 1 1 1 1
H-19 | CLB-BH000400 Hook For H-21 Aztgl3 gRsAa AzZE o] 1 1 1 1
H-20 | DSC-BA001700 Screw (9/64”"n=40) A3 2Rea AT 2o 1 1 1 1
H-22 | CLB-JG000500 Hose For Triangular Link AMztEl3 2fsA 1 1 1 1
H-23 | CLB-JD000300 Oil Wick Azt 3 2R 1 1 1 1
H-24 | 44-026A-106L Oil Pipe For Upper Feed Driving Shaft |&5te&% 2FTio|= 1 1 1 1
H-25 | CLB-JG000500 Hose For H-27 AR ER SRE2 1 1 1 1
H-26 | CLB-JL012500 Felt For Climb Device Body 2% 54 S FEE 1 1 1 1
H-27 | CLB-BJ003400 Bracket For H-29 22X 54 S RYE =2 1 1 1 1
H-28 | PSC-AC012600 Screw (M5XP0.8) AR =X S FEE 22 2 2 2 2
H-29 |DWS-AA002100 Washer For H-31 22l &x ZX S FUE = 1 1 1 1
H-30 | CLB-JG000500 Hose For Climb Device Body e &dx g4 ZFEA 1 1 1 1
H-31 | CLB-JD000300 Oil Wick For H-33 St &% ZH4 S FFA 1 1 1 1
H-32 | PTC-AH000500 Holder For H-34 el &x XM FFEA &o| 1 1 1 1
H-33 | CLB-JH000600 Oil Terminal “A” LAUEDO|EA” 1 1 1 1
H-34 | DPK-CA002200 Rubber For H-36 LAUEO|ZA” IR0}y 1 1 1 1
H-35 | CLB-JG000500 Hose For Oil Gage Window FE ASTA 1 1 1 1
H-36 | CLB-JP003800 Nipple For Upper Feed Driving Shaft Motz EE SHRUE 1 1 1 1
H-37 | CLB-JG000500 Hose “A”For Upper Feed Driving Shaft |ASI2&HF E#F3AA” 1 1 1 1
H-38 | CLB-JP003700 Nipple For H-40 Ao2EH BtHRsA dHUE 1 1 1 1
H-39 | CLB-JG000500 Hose “B”For Upper Feed Driving Shaft |A5l2&% &F3A“B” 1 1 1 1
H-40 | CLB-JH000600 Qil Terminal “B” QAE{0| L B” 1 1 1 1
H-41 | DPK-CA002200 Rubber For H-43 QAE{o| B I F0P| 1 1 1 1
H-42 | CLB-LC000300 Qil Filter Case Ass’y 2UIE AHolA 1 1 1 1
H-43 | DSC-BJ000200 Screw (11/64”n=40) 2ALE AHolA 4 4 4 4
H-44 |DWS-AA002300 Washer For H-46 2ALE AHolA 4 4 4 4
H-45 | CLB-FG000200 Gasket For H-46 ALE JtAT 1 1 1 1
H-46 | CLB-BB002400 Bracket For H-46 2ALE AHolA 1 1 1 1
H-47 | DSC-BJ000200 Screw (11/64”n=40) 2ALE AHolA 2 2 2 2
H-49 | CLB-JK000500 Qil Filter “A” ALE{"A” 1 1 1 1
H-50 | CLB-JK000600 Qil Filter “B” A LE{"B” 1 1 1 1
H-51 | CLB-JM000800 Qil Filter Cap e ok 1 1 1 1
H-53 | CLB-JP003500 Connection Nipple “A”For H-45 e AHolA 1 1 1 1
H-54 | CLB-JP003300 Connection Nipple “B”For H-45 dIE AHolA 1 1 1 1
H-55 [ DSN-AA002300 Nut (5/16"n=28) 2ALE AHolA 1 1 1 1
H-56 [DWS-AA017400 Packing For H-57 2ALE AHolA 1 1 1 1
H-57 | CLB-JG000100 Hose “A”For H-45 QALE AASTAA” 2 2 2 2
H-58 | CLB-JG000500 Hose “B”For H-45 ALE HAASAR” 1 1 1 1
H-59 [ DSC-BF006100 Screw o 7 H LHAL 1 1 1 1
Note : A — KM-1060BL-7 B — KM-1060BL

C — KM-1062BL-7

From the library of: Superior Sewing Machine & Supply LLC

D — KM-1062BL




£
8
c
©
i
(8)
Q
=
c
()
-
©
Q
[ .
Q0
=
-l

g

oF
N1

//
//
\
o \
% u N
?@ y\./ 4
(09 ve
o % N / o'
o
//

39

\‘«\J

‘M

J 2
\% Dy w.s! /
) @\ R
D+ //
AN

62

From the library of: Superior Sewing Machine & Supply LLC



Ref.

C — KM-1062BL-7

D — KM-1062BL

From the library of: Superior Sewing Machine & Supply LLC

Parts No. |Note Name of Parts = = Gty e

No. A B C D No.
H-60 |DWS-AAQ017400 Washer For H-62 i 77 LEAL 2FA 1 1 1 1

H-61 | CLB-JP002000 Bed Nipple HELZ 1 1 1 1

H-62 | CLB-JG000200 Nipple Hose HEUE 52 1 1 1 1

H-63 | CLB-BH002500 Tube Holder spring o 4 FA () 3 3 3 3

H-64 | CLB-BF000200 il Hose Clip 22 s T 6 6 6 6

H-65 | PTC-AG000100 Band Clip Llo|22H 12 12 12 12

Note : A — KM-1060BL-7 B — KM-1060BL




Pneumatic Mechanism

el
ol
MO

ee,e3.e4

From the library of: Superior Sewing Machine & Supply LLC



T\lif.l Parts No. |Note Name of Parts = o Assr\le:bly
I-1 | PPP-AA000500 Quick Joint Plug Ass’y 2| x=9IE Z2{1 (1)

I-2 | PPP-AG000100 Finger Valve o we

I-3 | PPP-BD000100 Filter Regulator EEEELE]

I-4 | PSC-AC001700 Screw (M5XP0.8) ZEf 2 22i|0|E DA LIAL 2 2
I-5 |DWS-AA002100 Washer For -3 EGEEC S 2 2
-6 KQ2H06-02S Hose Nipple (PT 1/4X@6) SALE (PT 1/4X26) 1 1
I-7 | PPP-AD000200 Urethan Hose (@6) < EF S (26) 2 2
I-8 KQ2H06-01S Hose Nipple (PT 1/8X@6) SALE (PT 1/8X76) 1 1
I-9 | PPP-BB001300 Manifold Block U EE 25 (48) 1 1
I-10 | PSC-AC010500 Screw (M4XP0.7) U ZE= 22 THLIAM4AXPO.7) 2 2
I-11 | DSC-AC003000 Screw (M5XP0.8) Z2{1 LAt 6 6
I-12 | DWS-AA018300 Plug Washer 2213 M 6 6
I-13 | PPP-BC000100 Silencer (1/8”) ~327] (1/8") 2 2
I-14 | PPP-BA000600 Solenoid Valve &g ol We 4 4
I-15 | PPP-AA000200 Hose Nipple (M5X@4) SALE (M5X04) 3 3
I-16 | PPP-AA001000 Hose Nipple (M5X@6) FALE (M5XJ6) 2 2
I-17 | 49-016A-1067 Manifold Bracket U EE 22131 1 1
I-18 | PSC-DC000100 Screw For Manifold Bracket L EE 22} D-LEAL 2
I-19 | PPP-AD000100 Urethane Hose (@4) 2 et A (@4)

[-20 | PPP-AD000100 Urethane Hose (@4) 2 EF A (B4)

I-21 | PPP-AD000100 Urethane Hose (@4) e EL TA (04)

|-22 | PPP-AD000200 Urethane Hose (@6) <2 Et T2 (26)

|-23 | PPP-AD000200 Urethane Hose (@6) LY EF S (26)

I-24 | PPP-AD000200 Urethane Hose (@6) %’—aﬂ Bt SA (26)

I-25 | 06-023M—-2700 Plug (Blue) a (3)

-26 | 17-437C-7907 Tube For 1-26 %H:L = 1
|-27 | 17-016B-3701 Plug (Green) £31 (5) 1
|-28 | 17-437C-7907 Tube For 1-28 Ee1 = 1
I-29 | 15-104M-106L B/T Solenoid Cable el L) .o E Ho|E 1
-30 | 15-105M-106L Knee Lifting Solenoid Cable FE2g s ol= AHolE 1
-31 | 15-106M-106L Presser Solenoid Cable L RU DX S Aol 1
Note : A — KM-1060BL-7 B — KM—-1060BL

C — KM-1062BL-7

From the library of: Superior Sewing Machine & Supply LLC

D — KM-1062BL




Button Mechanism

HE 2

From the library of: Superior Sewing Machine & Supply LLC



Aef. Parts No. [Note Name of Parts = o au Assembly
No. A © No.
J-1-1 | CRB-LC000600 Reverse Button Case SRIEE oA 1 1
J-1-2 | DSC-BF003600 Screw (11/64”n=40) HAZXIEE AHolA THLIAL 2 2
J-1-3 | ARB-PS000400 Reverse Button Ass’y HAXHE (X) 1 1
J-1-4 | CRB-LF000100 Insulcuted Film ALQx|HEd LF 1 1
J-1-5 | DSP-AA006600 Spring For Reverse Button HREEH AT 1 1
J-1-6 | PSR-AC000400 E-ring (@3) E-& (@3) 1 1
J-1-7 | CRB-BJ000300 Stopper For Reverse Button AXHE AEH 1 1
J-1-8 | DSC-BJ001100 Screw (9/64”n=40) AXHE AEH IHLIAL 1 1
J-1-9 | 12-003A-7507 Reverse Button S/W Assembly HAXHE AR (x) 1 1
J-1-10| SC-126-3800 Screw (3/32"n=56) HAREE AR DY LIAL 2 2
J-1-11| DSC-BF012800 Screw (M4XP0.7) L=5 T EE QR E LEA} 1 1
J-1-12] 11-018M-2350 Plug £21 1 1
J-1-13| 11-019M-2350 Plug Tube E 1 1
J-2 | 12-016A-1067 Switch Box (F) 29| x| 8k (7) 1 1
J-3 | 12-017A-1067 Switch Box (R) 291X A (1) 1 1
J-4 | DSC-BF001200 Screw (M4xP0.7) AR BEA g, BASLIAL 2 2
J-5 | PSC-BH000800 Screw (M4xP0.7) AR A DFLEA} 2 2
J-6 | 16-0000-1060 Function Switch Assembly 7ls 2% (=) 1Set 1Se
J-7 11-018M-2350 Plug £21 1 1
J-8 11-019M-2350 Plug Tube e ] 1 1
J-9 | CMB-LA023500 Cable Cover Aol 7 1 1
J-10 | DSC-BF003600 Screw (11/64”n=40) A0l 7 DHLIAL 2 2
J-11 |DWS-AA002300 Washer H Ol & 7 TIFLIAL 2bM 2 2
Note : A — KM-1060BL-7 B — KM-1060BL

C — KM-1062BL-7

From the library of: Superior Sewing Machine & Supply LLC

D — KM-1062BL




N
e
[
®
o
o
(o)
3
®
o

AlOIX| =E

From the library of: Superior Sewing Machine & Supply LLC



Q’ty

Aef. Parts No. |Note Name of Parts = g Assembly
No. C D No.
K-1 AS-000127-00 Needle Gauge(3mm) Needle Gauge(3mm) 1set | 1set
K-1-1 | CGA-GB006500 Feed Dog =4 1 1
K-1-2 |CGA-GC011700 Upper Feed Presser Foot Aol E L Fut 1 1
K-1-3 | CGA-GC011800 Sub Presser Foot Hx L2 1 1
K-1-4 | CGA-GA008400 Needle Plate EEHHIAE) - 1
K-1-5 | CGA-GA008500 Needle Plate E EHAE) 1 -
K-1-6 | CGA-GD003200 Needle Holder Ht=&ol 1 1
K-1-7 | CNB-HK003000 Thread Guide of Needle Holder Hhs ol Al ohy 1 1
K-1-8 |CMB-GHO001900 Slide Plate(L) 0| 03 EHE}) 1 1
K-1-9 | CPB-BJ001600 Finger Guard 4= 1 1
K-1-10| DSC-BJ001600 Screw (SM2.38-56) Ht=Zto| Al ohfl ELEAL 1 1
K-1-11| DSC-BF009100 Screw (SM3.17-44) HtE DY LA} 2 2
K-2 | AS-000128-00 Needle Gauge(4mm) Needle Gauge(4mm) 1set | 1set
K-2-1 | CGA-GB006600 Feed Dog =4 1 1
K-2-2 | CGA-GC008300 Upper Feed Presser Foot A 0| E =2 gt 1 1
K-2-3 | CGA-GC011800 Sub Presser Foot Hx 24 1 1
K-2-4 | CGA-GA008600 Needle Plate Z EH(H|ALY) - 1
K-2-5 | CGA-GA008700 Needle Plate EE(AHE) 1 -
K-2-6 | CGA-GD001200 Needle Holder Ht=&ol 1 1
K-2-7 | CNB-HK003000 Thread Guide of Needle Holder dhs ol Al oh 1 1
K-2-8 |CMB-GH002000 Slide Plate(L) o| 13 ZHE) 1 1
K-2-9 | CPB-BJ001600 Finger Guard 4AE 1 1
K-2-10| DSC-BJ001600 Screw (SM2.38-56) HH=Zo| Al ohl ELEAL 1 1
K-2-11| DSC-BF009100 Screw (SM3.17-44) Hb= DM LEAL 2 2
K-3 | AS-000129-00 Needle Gauge(6mm) Needle Gauge(6mm) 1set | 1set
K-3-1 | CGA-GB006700 Feed Dog EL(6mm) 1 1
K-3-2 | CGA-GC008201 Upper Feed Presser Foot A 0| E = F2H(6mm) 1 1
K-3-3 | CGA-GC008600 Sub Presser Foot Hx L F8(6mm) 1 1
K-3-4 | CGA-GA008800 Needle Plate HEEIARE)(6mm) - 1
K-3-5 | CTT-GA000200 Needle Plate HE(AFE)(6mm) 1 -
K-3-6 | CGA-GD001300 Needle Holder HHs&ol(6mm) 1 1
K-3-7 | CNB-HK003000 Thread Guide of Needle Holder Hhs ol A ok 1 1
K-3-8 |CMB-GH002100 Slide Plate(L) 0| 3 EH(F}) 1 1
K-3-9 | CPB-BJ001600 Finger Guard 4H7te 1 1
K-3-10| DSC-BJ001600 Screw (SM2.38-56) Ht=Zo| Al ohfl ELEAL 1 1
K-3-11| DSC-BF009100 Screw (SM3.17-44) Hhs M LA} 2 2
K-4 | AS-000130-00 Needle Gauge(8mm) Needle Gauge(8mm) 1set | 1set
K-4-1 | CGA-GB006800 Feed Dog =4 1 1
K-4-2 |CGA-GC002402 Upper Feed Presser Foot Aol E 2t 1 1
K-4-3 | CGA-GC002702 Sub Presser Foot Hx 74 1 1
K-4-4 | CGA-GA008900 Needle Plate EEHH[AE) - 1
K-4-5 | CGA-GA009000 Needle Plate ZEEHALE) 1 -
K-4-6 | CGA-GD000600 Needle Holder Ht=&ol 1 1
K-4-7 | CNB-HK003000 Thread Guide of Needle Holder Hhs ol Al ohy 1 1
K-4-8 |CMB-GH002200 Slide Plate(L) o| 3 EH(E} 1 1
K-4-9 | CPB-BJ001600 Finger Guard A= 1 1
K-4-10| DSC-BJ001600 Screw (SM2.38-56) Hhs ol A ohlf ELIAL 1 1
K-4-11| DSC-BF009100 Screw (SM3.17-44) HtE DY LA} 2 2
K-5 | AS-000131-00 Needle Gauge(10mm) Needle Gauge(10mm) 1set | 1set
K-5-1 | CGA-GB006900 Feed Dog =4 1 1
K-5-2 | CGA-GC007901 Upper Feed Presser Foot Atm[o| = gt 1 1
K-5-3 | CGA-GC008800 Sub Presser Foot Hx L Fu 1 1
K-5-4 | CGA-GA009100 Needle Plate EEHARE) - 1
K-5-5 | CGA-GA009200 Needle Plate EE(AHE) 1 -
K-5-6 | CGA-GD001600 Needle Holder Ht=&ol 1 1
K-5-7 | CNB-HK002700 Thread Guide of Needle Holder dhs ol Al oh 1 1
Note : A — KM-1060BL-7 B — KM-1060BL

C — KM-1062BL-7

D — KM-1062BL

From the library of: Superior Sewing Machine & Supply LLC




N
e
[
®
o
o
(o)
3
®
o

AOIX| ztE

From the library of: Superior Sewing Machine & Supply LLC



Q’ty

Aef. Parts No. |Note Name of Parts = g Assembly

No. A B |C| D No.
K-5-8 |CMB-GH002300 Slide Plate(L) o] 3 EH(E}) ~ — 1 1
K-5-9 | CPB-BJ001000 Finger Guard A= - - 1 1
K-5-10| DSC-BJ001600 Screw (SM2.38-56) Hhs ol A ohlf ELIAL - - 1 1
K-5-11| DSC-BF009100 Screw (SM3.17-44) Hhs T HLEA - - 2 2

K-6 | AS-000132-00 Needle Gauge(12mm) Needle Gauge(12mm) - - 1set | 1set
K-6-1 | CGA-GB007000 Feed Dog =4 - - 1 1
K-6-2 | CGA-GC007800 Upper Feed Presser Foot AFjolE 2 - - 1 1
K-6-3 | CGA-GC008901 Sub Presser Foot Hx L Fu - - 1 1 Jun.23.12
K-6-4 | CGA-GA007900 Needle Plate ZEH(H]ALE) ~ - 1
K-6-5 | CGA-GA008000 Needle Plate EE(AHE) - - 1

K-6-6 | CGA-GD001700 Needle Holder Ht=&ol - - 1 1
K-6-7 | CNB-HK002700 Thread Guide of Needle Holder dhs ol Al oy - - 1 1
K-6-8 |CMB-GH002400 Slide Plate(L) o| 13 ZHE) ~ - 1 1
K-6-9 | CPB-BJ001000 Finger Guard A= - - 1 1
K-6-10| DSC-BJ001600 Screw (SM2.38-56) HH=Zo| Al ohll ELEAL - - 1 1
K-6-11| DSC-BF009100 Screw (SM3.17-44) Hhs D&M LA - - 2 2

K-7 | AS-000133-00 Needle Gauge(20mm) Needle Gauge(20mm) - - 1set | 1set
K-7-1 | CGA-GB007100 Feed Dog =4 ~ - 1 1
K-7-2 | CGA-GC011900 Upper Feed Presser Foot Anjole g - - 1 1
K-7-3 | CGA-GC012000 Sub Presser Foot Hx L 2ut - - 1 1
K-7-4 | CGA-GA008100 Needle Plate HEHEIAR) - - 1
K-7-5 | CGA-GA008200 Needle Plate EE(AH) - - 1

K-7-6 | CGA-GD003000 Needle Holder Hh=#ol - - 1

K-7-7 | CNB-HK002900 Thread Guide of Needle Holder Hhs ol A ok - - 1

K-7-8 |CMB-GH002500 Slide Plate(L) o] 03 EH(=H ~ - 1

K-7-9 | CGA-BJ001200 Finger Guard 4H7te - - 1
K-7-10| DSC-BJ001600 Screw (SM2.38-56) Ht=Zto| Al ohfl ELEA} - - 1
K-7-11| DSC-BF009100 Screw (SM3.17-44) Hb= DM LA} - - 2
K-7-12| GP-000450-00 Joint Connection Stud ZQIE AAE(20mm) - - 1

K-8 | AS-007776-00 Needle Gauge(24mm) Needle Gauge(24mm) - - 1set

K-8-1 | CGA-GB007200 Feed Dog =4 - - 1

K-8-2 |CGA-GC012100 Upper Feed Presser Foot AT O|E =2 gt - - 1

K-8-3 | CGA-GC012200 Sub Presser Foot Hx 24 - - 1

K-8-4 | CGA-GA008300 Needle Plate(H]AFH) HEHARE) - -

K-8-6 | CGA-GD003100 Needle Holder Ht=&ol - - 1

K-8-7 | CNB-HK002900 Thread Guide of Needle Holder Hhs ol Al oy - - 1

K-8-8 |CMB-GH002600 Slide Plate(L) o] N3 EH(E}) ~ — 1

K-8-9 | CGA-BJ001200 Finger Guard 4AE — - 1
K-8-10| DSC-BJ001600 Screw(SM2.38-56) Hhs ol A ohlf ELIAL - - 1
K-8-11| DSC-BF009100 Screw(SM3.17-44) Hh= DM LEAL - - 2
K-8-12| CGA-GB007200 Slide Plate(R) o|NHEH(R) - - 1

A-31 | SC-0499-4515 Screw (SM4.36-40) A E LA 2 2 2

A-37 | 01-049C-7500 Window For A-32 o|nHE(H)EEIE 1 1 1

C-4 05-033S-106L Screw (M4xP0.7) Hx 29 ELA 1 1 1

D-108 | DSC-BF001000 Screw (SM4.36-40) 4 DHELIAL 2 2 2

F-71 15-003S-106L Screw (M4xP0.7) AT 0| = =R T LA} 1 1 1

Note : A — KM-1060BL-7 B — KM-1060BL

C — KM-1062BL-7

D — KM-1062BL

From the library of: Superior Sewing Machine & Supply LLC




Accessories Mechanism
o MM 2| A

From the library of: Superior Sewing Machine & Supply LLC



Ref. Parts No. |Note Name of Parts = o Gy Assembly
No. A B C D No.
L-1 |CAC-MH000100 Accessories Bag UMM 2| Y 1 1 1 1
L-2 PTL-BA0O00100 Driver (Large) Ez2lolH (K) 1 1 1 1
L-3 PTL-BA000200 Driver (Middle) E2}0|H () 1 1 1 1
L-4 PTL-BA000200 Driver (Small) EzfolH () 1 1 1 1
L-5 006-00T-0002 Needle (DPX17 #22) Hhs (DPX17 #22) 5 5 5 5
L-6 |CHK-HB001200 Bobbin (AL) 2l (AL) 3 3 3 3
L-7 PTL-AB000600 L-Wrench (1.5mm) L&x (1.5mm) 1 1 1 1
L-8 PTL-AB000200 L-Wrench (2.0mm) L &% (2.0mm) 1 1 1 1
L-9 | PTL-AB000300 L-Wrench (2.5mm) L #&lx| (2.56mm) 1 1 1 1
L-10 | PTL-AB000500 L-Wrench (3.0mm) L #&lx| (3.0mm) 1 1 1 1
L-11 | PTL-AB000400 L-Wrench (4.0mm) L #&x| (4.0mm) 1 1 1 1
L-12 | PTL-AB000200 L-Wrench (5.0mm) L &% (5.0mm) 1 1 1 1
L-13 [CAC-MA000700 Head Cover 0|47 1 1 1 1
L-14 | CAC-JB000100 Oiler A FHRE 1 1 1 1
L-15 | 91-002S-1067 Nail For K-20 HEGE D] @i 1HZ 6 6 6 6
L-16 |PTC-AGO000100 Band Clip HEZSE 3 3 3 3
L-17 | CST-FF000800 Hinge Rubber SIX| & 2 2 2 2
L-18 | CST-KC001600 Head Hinge Holder Bar SIX|2| ZHol& 2 2 2 2
L-19 [CMB-BB009100 Hinge SIX| 2] 2 2 2 2
L-20 | CST-FD002800 Bed Support Rubber | EukE 12 4 4 4 4
L-21 | CST-JA003000 Oil Pan 2l 1 1 1 1
L-22 | CST-BA000100 Oil Tank Support 2 saho| 1 1 1 1
L-23 | DSC-BA001800 Screw For K-22 s eo| IHLIA} 4 4 4 4
L-24 | DSN-AA002000 Nut For K-22 LAZ O] DFHYLIAL HE 4 4 4 4
L-25 | CST-JB000100 Oil Supporter A& gol 1 1 1 1
L-26 | CST-CR000400 Head Rest F58 XX 1 1 1 1
L-27-1| CMB-LA023600 Belt Cover “A” HEF{H“A” 1 1 1 1
L-27-2| PSC-AC000700 Screw HEZ{ B “A” D H LIAL 2 2 2 2
-27-3| 60—-004S-106L Support Screw For Belt Cover H E B “A”X| X| LEAL 1 1 1 1
L-27-4| CMB-LA023700 Belt Cover “B” HEFE"B” 1 1 1 1
-27-5| PSC-AC000700 Screw HEZ{ B “B" I LIA} 3 3 3 3
L-28 | CST-MF000100 Thread Stand Assembly Alajj 2o (=) 1Set | 1Set - -
L-29 | 41-101A-1230 Bobbin Winder Assembly AZI| (=) 1Set | 1Set | 1Set | 1Set
L-30 | CTT-NB002200 Fixed Mes M A 1 1 1 1
L-31 | CAC-BJ000600 Needle Thread Inserting Guide A7 27| 1 1 1 1
L-32 | GP-018250-00 Knee Lifting Pad Assembly FESEME () - 1 - -
L-33 | CAC-JB000200 Oil UM 1 1 1 1
L-34 | 43-101A-1067 |Option|Knee Switch Ass’y 22 290# () (1) (1) (1) (1)
L-35 | CST-MF000300 Thread Stand Assembly Al 2ol (x) - - 1Set | 1Set
L-36 | 01-020C-106L Thread Guide Bar For Top Cover Sl & 1 1 - -
L-37 | DSN-AA000800 Nat(3/16"N=28) H O & 2SLIAIHE 1 1 - -
L-38 | DPK-BA0O00800 O-Ring o5 5 FOPHLIAIR Y 4 4 4 4
L-40 - Inner Box ol ErA 1 1 1 1
L-41 - CD Manual CD i wdd 1 1 1 1
Note : A — KM-1060BL-7 B — KM-1060BL

C — KM-1062BL-7

From the library of: Superior Sewing Machine & Supply LLC

D — KM-1062BL




Index

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
006-007-0002 [Needle (DPx17 #22) | 11 | B-39 |[15-104M-106L |B/T Solenoid Cable 41 1-29 CGA-GAO0079 |Needle Plate 47 | K-6-4
006-00T-0002 [Needle (DPX17 #22) | 49 L-5 15-105M-106L |Knee Lifting Solenoid Cable 41 1-30 CGA-GA0080 |Needle Plate 47 | K-6-5
01-001A-1067 |[ARM-BED Ass’y 7 A-2 15-106M—-106L |Presser Solenoid Cable | 41 I-31 CGA-GA0081 |Needle Plate 47 | K-7-4
01-001A-106L |[ARM-BED Ass’y 7 A-1 15-167C—-106L |Pin Holder For F-66 | 31 F-67 CGA-GA0082 |Needle Plate 47 | K-7-5
01-020C—106L |Thread Guide Bar For Top Cover | 49 | L—-36 16—-0000—-1060 |Function Switch Assembly | 43 J-6 CGA-GA0083 |Needle Plate 47 | K-8-4
01-039A-1067 |[Needle Plate 7 A-30 ||17-016B-3701 |Plug (Green) 4 =27 CGA-GA0084 |Needle Plate 45 | K-1-4
01-040A—-106L |[Needie Plate 7 A-30 | |17-437C-7907 |Tube (Small) For A-68 | 9 A-70 CGA-GA0085 |Needle Plate 45 | K-1-5
01-049C-7500|Window For A-32 47 | A-37 ||17-437C-7907 [Tube For I-26 41 1-26 CGA-GA0086 |Needle Plate 45 | K-2-4
01S133S-306H |Earth Line 7 | A-49 ||17-437C-7907|Tube For I-28 4 |1-28 CGA-GA0087 |Needle Plate 45 | K-2-5
04-111A-106L |Bushing For B—45-1 11 |B-45-3| | 40-001A-106L [Thread Tension Control Ass'y 7 A-51 CGA-GA0088 |Needie Plate(6mm) 7 A-30
05-033S-106L |Screw (M4XxP0.7) 47 C-4 40-001A-1230 |Supplementay Tension A-78 CGA-GA0088 |Needle Plate 45 | K-3-4
06—-023M—2700|Plug (Blue) 41 -25 41-101A—-1230 |Bobbin Winder Assembly | 49 | L-29 CGA-GA0089 |Needle Plate 45 | K-4-4
06-048A—106L |Reverse Feed Cylinder 19 | D-46 ||43-010A—-1067 |Presser Lifting Cylinder Assy | 15 | C-58 CGA-GAO0090 |Needle Plate 45 | K-4-5
06—-058A—106L |Stitch Length Changing Cylinder 21 | D-56 ||43-101A-1067 |[Knee Switch Ass’y 49 | L-34 CGA-GA0091 |Needle Plate 45 | K-5-4
06-109A-106L |[Feed Dog 21 | D-107 | | 44-026A—106L |0i Pipe For Upper Feed Diiving Shaft 37 | H-24 CGA-GAO0092 |Needle Plate 45 | K-5-5
06-177A-106L |Under Feed Cam 21 | D-75 | |44-102R-2500 |Front Bushing O-Ring (G-25) | 25 E-4 CGA-GB0065 |Feed Dog 45 | K-1-1
07-001A-106L |Lower Shaft 25 E-1 44-102R—-2500 |Rear Bushing O-Ring (G-25) | 25 | E-11 CGA-GB0066 |Feed Dog 45 | K-2-1
07-002A—-106L |Front Bushing For E-1 25 E-2 49-016A-1067 [Manifold Bracket 41 =17 CGA-GB0067 |Feed Dog 45 | K-3-1
07-020W-2350|Washer For D-57 21 D-58 60-004S—106L [Support Screw For Belt Cover | 49 |L-27-3| | CGA-GB0068 |Feed Dog 45 | K-4-1
07-021A-106L |Rear Bearing For E-1| 25 | E-21 91-002S-1067 |Nail For K-20 49 | L-15 CGA-GB0069 |Feed Dog 45 | K-5-1
07-032A-106L |[Hook Shaft “A” 25 | E-32 APM-PS0016 |Knee Lifting Controller Shaft Assy | 15 | C-50 CGA-GBO0070 |Feed Dog 47 | K-6-1
07-033A-106L |[Hook Shaft “B” 25 | E-33 ARB-PS0004 |Reverse Button Ass’y | 43 | J-1-3 CGA-GB0071 |Feed Dog 47 | K=7-1
07-038M-106L |Gasket For E-35 25 | E-38 AS—-000125 |Arm-bed Ass'y 9 | A-73 CGA-GB0072 |Feed Dog 47 | K-8-1
07-044A—-106L |[Hook 25 |E-44-1 AS-000127 |Needle Gauge(3mm) | 45 K-1 CGA-GB0072 |Slide Plate(R) 47 |K-8-12
07-045A-106L |Bobbin 25 | E-45 AS-000128 |Needle Gauge(4mm) | 45 K-2 CGA-GC0024 |Upper Feed Presser Foot | 45 | K—-4-2
07-052A—106L |Opener Shaft 25 | E-52 AS-000129 |Needle Gauge(6mm) | 45 K-3 CGA-GC0027 |Sub Presser Foot 45 | K-4-3
07-060A—106L |Opener Base 27 | E-58 AS-000130 |Needle Gauge(8mm) | 45 K-4 CGA-GCO0076 |Sub Presser 15 | C-2
07-062C—106L |Opener Connecting Link| 27 | E-60 AS-000131 |Needle Gauge(10mm) 45 K-5 CGA-GC0078 |Upper Feed Presser Foot | 47 | K-6-2
07-140W-106W |Washer “A”For Hook | 25 | E—40 AS-000132 |Needle Gauge(12mm) | 47 K-6 CGA-GCO0079 |Upper Feed Presser Foot | 45 | K-5-2
07-144A-106L |Hook 25 | E-44 AS-000133 |Needle Gauge(20mm) | 47 K-7 CGA-GC0082 |Upper Feed Presser Foot | 45 | K-3-2
08—-001A—-106L |Thread take Up Lever Ass’y| 11 B-27 AS—-000140 |Thread Tension Control Ass'y 9 A-74 CGA-GC0083 |Upper Feed Presser Foot | 45 | K-2-2
08-010B-3701 |Plug (White) 9 A-69 AS-000223 |Arm-Bed Ass’y A-77 CGA-GC0086 |Sub Presser Foot 45 | K-3-3
08-102A-106L |Thread take Up Lever | 11 |B-27-1 AS-007776 |Needle Gauge(24mm) | 47 | K-8 CGA-GCO0088 |Sub Presser Foot 45 | K-5-3
10-003C-1067 |Lower Thread Catcher| 33 G-3 CAC—-BJ0006 |Needle Thread Inserting Guide | 49 | L-31 CGA-GCO0089 |Sub Presser Foot 47 | K-6-3
10—-015A—-1067 |Crank For Moving Mess Shaft 33 | G-15 CAC-JB0001 |Oiler 49 L-14 CGA-GCO0117 |Upper Feed Presser Foot 45 | K-1-2
10-017C-1230 |Nut (3/16"n=28) 7 | A-16 CAC-JB0002 |Oil 49 | L-33 CGA-GCO0118 |Sub Presser Foot 45 | K-1-3
10-046S-7500 |Moiing Vess Shaft Comcting Rod Sd Seew | 35 | G-65 | | CAC-MAO0007 |Head Cover 49 | L-13 CGA-GCO0118 |Sub Presser Foot 45 | K-2-3
10-047A-1067 |Cam For Thread Trimming | 33 | G—47 CAC-MHO0001 |Accessories Bag 49 L1 CGA-GCO0119 |Upper Feed Presser Foot | 47 | K=7-2
10-051A-7500 |Bushing For Moving Mess Shaft 33 | G-11 CFA-BB0023  |Connecting Bracket “A’For D-34 19 | D-39 CGA-GC0120 |Sub Presser Foot 47 | K=7-3
10-066A—7507 |Roller For Thread Trimming Cam 33 | G-27 CFA-BB0026 |Connecting Bracket “B"For D-34 19 | D-35 CGA-GCO0121 |Upper Feed Presser Foot | 47 | K-8-2
11-018M-2350|Plug 43 |J-1-12|| CFA-BB0026 |Bracket Support For D-34 | 19 | D—-43 CGA-GCO0122 |Sub Presser Foot 47 | K-8-3
11-018M-2350|Plug 43 J-7 CFA-BB0027 |Bracket For D-46 19 | D-47 CGA-GDO0006 |Needle Holder 45 | K-4-6
11-019M-2350 |Plug Tube 43 |J-1-13|| CFA-BJ0007 |Cover For D-27 19 | D-30 CGA-GDO0012 |Needle Holder 45 | K-2-6
11-019M—-2350 |Plug Tube 43 J-8 CFA-BJ0014 |Bracket For D-56 21 | D-61 CGA-GDO0013 |Needle Holder 45 | K-3-6
11-021S-2500 |Screw (M5XP0.8) 11 |B-26-4|| CFA-BMO0002 |Knuckle For D-46 19 | D-48 CGA-GDO0016 |Needle Holder 45 | K-5-6
11-022W-2500 |Washer For Magnetic Holder 11 |B-26-3|| CFA-CAO0017 |Connecting Link For D-34 | 19 | D-40 CGA-GDO0017 |Needle Holder 47 | K-6-6
11-1000-1060 |Synchronizer 13 | B-49 CFA—-CCO0011 |Feed Regulator Connecting Rod 19 D-9 CGA-GDO0030 |Needle Holder 47 | K-7-6
12—003A-7507 |Reverse Button S/W Assembly | 43 | J-1-9 | | CFA-CM0008 |Reverse Feed Lever 19 | D-34 CGA-GDO0031 |Needle Holder 47 | K-8-6
12-016A-1067 |Switch Box (F) 43 J-2 CFA-CM0023 |Reverse Feed Lever 19 D-34 CGA-GD0032 |Needle Holder 45 | K-1-6
12-017A-1067 |Switch Box (R) 43 J-3 CFA-CMO0024 [Regulating Lever For Feed | 19 D-5 CHB-BA0018 |Hook Base (L) 27 | E-65
15-003S-106L |Screw (M4XxP0.7) 47 | F-71 CFA-CQ0028 |Feed Regulator Control Plate (U)| 19 | D-15 CHB-BA0019 [Hook Base 25 | E-46
15-003S-9570 |Screw (1/8"n=40) 27 | E-62 CFA-CQO0030 |Feed Regulator Control Plate (D) | 19 | D-21 CHB-BF0005 |Holder For E-33 25 | E-34
15-005P-106L |Pin For F-4 29 F-5 CFA-DFO0011 |Feed Regulator 19 D-3 CHB-BNO0O0O02 [Support Ring For Hook | 25 E-42
15-006A—106L |Connection Crank For Upper Feed | 29 F-6 CFA-FZ0002 |Rubber For D-37 19 | D-38 CHB-CHO0001 |Adjusting Collar For E-46 | 25 | E-50
15-033P-106L |Pin For F-32 29 | F-33 CFA-KCO0014 |Reverse Feed Lever Shaft | 19 | D-27 CHB-HNOO0O5 |Opener 27 | E-61
15-048A—-1067 |Potentiometer 29 F-48 CFA-KCO0015 |Feed Regulator Stud | 19 D-1 CHB-LA0005 |Front Hook Base Cover (L)| 27 | E-67
15-052C—-106L [Nut For F-48 29 | F-52 CFA-KJO009 |Feed Regulator Dial Shaft (U) | 19 | D-17 CHB-LAO0O06 |Front Cover For Hook Base | 25 | E-23
15-053W-106L|Washer For F-48 29 | F-53 CFA-KJO009 |Feed Regulator Dial Shaft (D) | 19 | D-23 CHB-LA0007 |Hook Base Cover (L) | 27 | E-66
15—-070A—106L |Upper Feed Presser Foot 31 F-70 CFA-KZ0003 |Spring Stopper For D-34 19 | D-33 CHB-LB0002 |Hook Base Cover 25 | E-35
15-072P-106L |Presser Foot Guide Block Pin | 15 C-6 CFA-KZ0003 |Stopper For D-34 19 | D-37 CHK-HBO0012 |Bobbin (AL) 49 L-6
15-078A-106L |Needle Bar Frame 31 F-72 CGA-BJ0012 |Finger Guard 47 | K-7-9 CHK-HCO0016 |Bobbin Case 25 |E-44-2
15-103M-106L |Potentionmeter Cable| 31 F-97 CGA-BJ0O012 |Finger Guard 47 | K-8-9 CLB-BB0024 |Bracket For H-46 37 | H-46

From the library of: Superior Sewing Machine & Supply LLC




Index

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
CLB-BF0002 |Oil Hose Clip 39 | H-64 CLB-JP0039 |Pin For H-16 37 | H-13 CNB-CDO0013 |Needle Bar Guide Block| 11 B-43
CLB-BG0058 |Magnetic Holder 11 |B-26-2 CLB-LA0010 |Sealing Cover For r-78 | 31 F-80 CNB-HK0020 |Needle Bar Thread Guide | 11 B-38
CLB-BGO0060 |Holder For F-80 31 F-75 CLB-LC0003 |Oil Filter Case Ass’y | 37 | H-42 CNB—-HKO0027 |Thread Guide of Needle Holder | 45 | K=5-7
CLB-BG0061 |Holder For H-13 37 | H-12 CLF-BA001 |Feed Dog Support 21 | D-106 CNB-HKO0027 |Thread Guide of Needle Holder | 47 | K—-6-7
CLB-BHO0004 [Hook For H-21 37 | H-19 CLF-BK0003 |Block Guide For D-64 21 D-69 CNB—-HKO0029 |Thread Guide of Needle Holder | 47 | K=7-7
CLB-BH0025 [Tube Holder spring 39 | H-63 CLF-CAO0013 |Connecting Link For D-106 21 | D-109 CNB-HK0029 |Thread Guide of Needle Holder | 47 | K-8-7
CLB-BJ0027 |Support For H-1 37 H-2 CLF-CB0016 |Crank For D-96 21 | D-104 CNB-HKO0030 |Thread Guide of Needle Holder | 45 | K—=1-7
CLB-BJ0034 |[Bracket For H-29 37 | H-27 CLF-CB0038 |Feed Regulator Connecting Crank | 19 | D—-13 CNB-HKO0030 [Thread Guide of Needle Holder | 45 | K—2-7
CLB-CNO0005 |Oil Pump Piston 25 E-5 CLF-CBO0039 |Feed Bar Connecting Crank 21 D-90 CNB-HKO0030 [Thread Guide of Needle Holder | 45 | K-3-7
CLB-FG0002 |Gasket For H-46 37 | H-45 CLF-CB0040 |Front Crank D-113 23 |D-114 CNB—-HKO0030 |Thread Guide of Needle Holder | 45 | K-4-7
CLB-JD0003 |Oil Wick For Face Plate | 7 A-7 CLF-CB0042 |Rear Crank For D-113 23 | D-122 CNB-KA0016 |Needle Bar 13 | B-47
CLB-JD0003 |Qil Wick For C-6 15 C-7 CLF-CCO0013 [Horizontal Feed Rod | 21 D-77 CNB-KA0025 |Needle Bar 11 B-37
CLB-JD0003 |Oil Wick For C-25 15 | C-26 CLF-CCO0014 |Feed Regulator Connecting Rod| 21 D-81 CNB-KZ0004 |Needle Bar Rock Shaft | 31 F-73
CLB-JD0003 |Qil Wick For D-91 21 | D-94 CLF-CCO0024 |Vertical Feed Rod 21 | D-86 CPB-BB0013 |Finger Guard 15 C-3
CLB-JD0003 |Oil Wick For F-19 29 | F-20 CLF-CDO0012 |Block For D-64 21 D-67 CPB-BB0014 |Pressure Adjusting Bracket| 15 | C-14
CLB-JD0003 |Oil Wick For F-21 29 | F-22 CLF-DCO0032 |Feed Rocker Shaft Cam| 21 D-84 CPB-BJ0010 |Finger Guard 47 | K-5-9
CLB-JD0003 |0il Wick For F-90 31 | F-84 CLF-KC0018 |Feed Driving Shaft 21 | D-96 CPB-BJ0010 |Finger Guard 47 | K-6-9
CLB-JD0003 |Oil Wick For F-90 31 F-86 CLF-KC0020 |Feed Rocker Shaft 23 | D-113 CPB-BJ0016 |Finger Guard 45 | K-1-9
CLB-JD0003 |Oil Wick For H-13 37 | H-15 CLF-KKO0007 |Feed Regulator Shaft| 21 D-64 CPB-BJ0016 |Finger Guard 45 | K-2-9
CLB-JD0003 |Oil Wick 37 | H-23 CLS—-BA0004 |Collar For Safety Device 27 | E-72 CPB-BJ0016 |Finger Guard 45 | K-3-9
CLB-JD0003 |Oil Wick For H-33 37 | H-31 CLS-BJ0012 |Safety Clutch plate 27 | E-73 CPB-BJ0016 |Finger Guard 45 | K-4-9
CLB-JGO0001 |Returning Hose “B"For H-4 37 H-6 CLS-BJ0013 |Washer 27 | E-74 CPB-BJ0018 |Guide Plate ForC-9 | 15 | C-10
CLB-JG0001 |Hose For H—42 37 | H-16 CLS-KF0008 |Lower Shaft 27 E-64 CPB-CDO0002 |Presser Foot Guide Block | 15 C-9
CLB-JG0001 |Hose “A”For H-45 37 | H-57 CMB-BB0090 |Latch 27 | E-69 CPB-CMO0O005 |Presser Bar Lifting Lever 15 | C-47
CLB-JG0002 |Nipple Hose 39 | H-62 CMB-BB0091 |Hinge 49 L-19 CPB-CQO0004 |Dial For Pressure Ass’y | 15 | C-13
CLB-JGO0005 |Retuning Hose “A"For H-4 37 H-4 CMB-BJ0046 |Stopper For A-32 7 A-33 CPB-DF0008 |Presser Lifting Cam 15 | C-46
CLB-JG0005 |Hose For H-13 37 | H-14 CMB-BJ0048 |Window For A-32 7 | A-37 CPB-KC0012 |Guide Shaft For C-38 15 | C-40
CLB-JG0005 |Hose For Triangular Link 37 | H-22 CMB-BJ0066 |Machine Number Plate 7 A-44 CPB-KZ0002 |Sub Presser Bar 15 C—1
CLB-JG0005 |Hose For H-27 37 | H-25 CMB-BJ0078 |Slide Plate (F) Ass’y 7 A-35 CPB-KZ0003 |Spring Support(U) For C-38 15 | C-39
CLB-JG0005 |Hose For Climb Device Body | 37 | H-30 CMB-FC0069 |Gasket For Face Plate 7 A-6 CPB-KZ0003 |[Spring Support For C-38 15 | C-43
CLB-JG0005 |Hose For Oil Gage Window| 37 | H-35 CMB-FC0070 |Gasket For Top Cover 7 A-13 CPM-BB0017 |Lifting Brocket For Presser| 15 | C-24
CLB—-JGO005  |Hose “A'For Upper Feed Diving Shft 37 | H-37 CMB-FCO0071 |Gasket For Bed Cover 7 A-40 CPM-BFO0003 |Presser Lifting Body | 15 | C-28
CLB-JGO0005 |Hose ‘B'For Upper Feed Diiving Shft 37 | H-39 CMB-GHO0019 (Slide Plate(L) 45 | K-1-8 CPM—-CBO0O017 |Crank For Presser Lifting Cylinder | 15 | C—33
CLB-JG0005 |Hose “B”For H-45 37 | H-58 CMB-GHO0020 (Slide Plate(L) 45 | K-2-8 CPM-CMO0026 |Rod For C-50 15 | C-51
CLB-JH0006 |Oil Terminal “A” 37 | H-33 CMB-GH0021 |Slide Plate(L) 45 | K-3-8 CPM-KCO0013 |Presser Lifting Shaft 15 | C-20
CLB-JH0006 |Oil Terminal “B” 37 | H-40 CMB-GH0022 |Slide Plate(L) 45 | K-4-8 CPM-KCO0014 |Connecting Rod For C-50 | 15 | C-54
CLB-JJ0014 |Oil Gauge Window 7 A-48 CMB-GHO0023 |(Slide Plate(L) 47 | K-5-8 CRB-BJ0003 |Stopper For Reverse Button 43 | J-1-7
CLB-JK0005 |Qil Filter “A” 37 | H-49 CMB-GH0024 |Slide Plate(L) 47 | K-6-8 CRB-LC0006 |Reverse Button Case | 43 | J-1-1
CLB-JK0006 |Qil Filter “B” 37 | H-50 CMB-GH0025 |Slide Plate(L) 47 | K-7-8 CRB-LF0001 |Insulcuted Film 43 | J-1-4
CLB-JL0118 |Felt For C-14 15 | C-15 CMB-GH0026 |Slide Plate(L) 47 | K-8-8 CST-BA0001 |Qil Tank Support 49 L-22
CLB-JL0118 |Felt For F-14 29 | F-16 CMB-GH0033 |Slide Plate (R) 7 | A-32 CST-CR0004 |Head Rest 49 | L-26
CLB-JLO119 |Felt For F-55 29 | F-56 CMB-GHO0037 |Slide Plate (L) 7 | A-29 CST-FD0028 |Bed Support Rubber | 49 | L-20
CLB-JL0120 |Lower Felt For F-78 | 31 | F-77 | | CMB=HK0020 |Thread Guide Bar For A-11 7 | A-15 CST-FF0008 |Hinge Rubber 49 | L-17
CLB-JL0121 |Felt For F-78 31 | F-74 CMB-HKO0052 |Thread Guide For Tension Contol Assy | 7 | A-23 CST-JA0030 |Oil Pan 49 | L-21
CLB-JLO122 |Face Plate Part Felt “A”| 37 | H-1 CMB-HKO0072 |Am Thread Guide Ass'y(U) 7 | A-18 CST-JB0001 |Oil Supporter 49 | L-25
CLB-JL0123 |Face Plate Part Felt “B”| 37 H-3 CMB-HKO0085 |Arm Thread Guide (M) 7 A-19 CST-KC0016 [Head Hinge Holder Bar | 49 L-18
CLB-JL0124 |Returning Felt For Arm | 37 | H-11 CMB-HK0086 |Arm Thread Guide (L) 7 A-21 CST-MFO0001 [Thread Stand Assembly| 49 | L-28
CLB-JL0125 |Felt For Climb Device Body 37 | H-26 CMB-LA0231 |FACE PLATE 7 A-3 CST-MFO0003 |[Thread Stand Assembly| 49 L-35
CLB-JM0008 |Oil Filter Cap 37 | H-51 CMB-LA0232 |Top Cover 7 | A-11 CTH-CBO0018 |Thread take Up Lever Crank 11 |B-28-1
CLB-JNO008 |Oil Gauge 7 A-43 CMB-LA0233 |Bed Cover 7 A-38 CTH-CCO0017 |Needle Bar Crank Rod 11 |B-45-1
CLB-JP0001 |Oil Nipple For E-2 25 | E-8 CMB-LA0235 |Cable Cover 43 | J-9 CTH-CJ0016 |Needle Bar Crank Shaft| 11 | B—46
CLB-JP0001 |Qil Nipple For E-9 25 E-12 CMB-LA0236 [Belt Cover “A” 49 |L-27-1 CTH-HKO0006 |Eyelet 11 |B-27-4
CLB-JP0001 |Oil Nipple For E-35 25 E-39 CMB-LA0237 |Belt Cover “B” 49 |L-27-4 CTR-BB0013 |Bracket For A-53 7 A-54
CLB-JP0001 |Qil Nipple For E-46 25 | E-51 CMB-LA0238 |Cover For Thread Take-Up Lever| 7 A-8 CTR-BJ0026 |Tension Release Lever Supportf 9 | A-59
CLB-JP0020 [Bed Nipple 39 | H-61 CMB-LB0096 |Arm Rear Cover 23 | D-124 | | CTR-CB0006 |Tension Crank 9 | A-66
CLB-JP0033 |Connecting Nipple 37 | H-7 CMB-LDO0103 |Brand Mark For Face Plate| 7 | A-25 CTR-CMOO015 |Tension Release Lever “A”| 9 | A-57
CLB-JP0033  |Connection Nipple “B'For H-45| 37 | H-54 CMB-LD0106 |[Model Mark 9 | A-75 CTR-CMO0O016 |Tension Release Lever ‘B”| 9 | A-58
CLB-JP0035 |Hose Nipple “A” 37 | H-10 CMB-LD0107 |Model Mark 9 | A-76 CTT-BA0015 [Fixed Mess Base 33 | G-5
CLB-JP0035 |Connection Nipple “A"For H-45 | 37 | H-53 CMB-LDO0108 |Model Mark 7 | A-28 CTT-BA0016 |Thread Trimming Base | 33 | G-45
CLB-JP0037 |Hose Nipple “B” 37 H-5 CMB-LD0109 [Model Mark 7 A-27 CTT-BB0030 |Bracket For G-53 33 | G-51
CLB-JP0037 |Nipple For H-40 37 | H-38 CNB-BF0025 |Needle Bar Holder 11 B-41 CTT-BJ0056 |Bracket For G-57 35 | G-59
CLB-JP0038  |Nipple For Upper Feed Driving Shaft | 37 | H-36 CNB-BK0023 |Guide For Needle Bar Block 31 F-81 CTT-BJ0057 |Thread Trimming Retum Spring Hook| 33 | G—30

From the library of: Superior Sewing Machine & Supply LLC




Index

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
CTT-BKO0002 |Tread Trimming Lever Stopper | 35 | G—57 DBS-DA0309 |Front Bushing For D-113 23 |D-116 DSC-BB0053 |Screw (11/64"n=40) 33 G-2
CTT-CAO0019 [Thread Trimming Rock Link 33 | G-24 DBS-DA0310 |Rear Bushing For E-1 25 E-9 DSC-BC0001 |Screw (11/64"n=40) 7 A-22
CTT-CBO0017 [Moving Mess Shaft Crank(L) 35 | G-68 DBS-DB0056 |Bushing For Top Cover | 7 A-14 DSC-BC0001 |Screw (11/64"n=40) 7 A-31
CTT-CBO0018 |Moving Mess Shaft Crank(R) 35 | G-69 DBS-DB0065 |Guide Bushing For C-38 15 | C-41 DSC-BC0013 |Screw For G-53 33 | G-52
CTT—CCO0012 |Moving Mess Shaft Connecting Rod(L) | 35 | G—-62 DCL-AA0093 |Collar For C-20 15 | C-31 DSC-BD0002 |Screw For G-53 33 | G-54
CTT-CCO0013  |Moving Mess Shaft Connecting Rod(R) | 35 | G—-63 DCL-AA0096 |Collar For Moving Mess Shaft | 33 | G-13 DSC-BF0001 |Screw (1/8”n=44) 11 B-40
CTT-CC0014 |Joint Connecting Shaft | 33 | G-20 DCL-AA0097 |Collar For D-96 21 | D-102 DSC-BF0008 |Screw (15/64"n=28) | 11 B-23
CTT-CM0035 |Clutch Lever 33 | G-42 DCL-AA0097 |Collar For D—-113 23 | D-120 DSC-BF0010 |Screw (11/64”n=40) | 15 | C-11
CTT-FB0005 |Rubber Washer For G-34 | 33 | G-35 DCL-AA0097 |Collar For F-17 29 F-30 DSC-BF0010 [Screw (SM4.36-40) 47 | D-108
CTT-GA0002 |Needie Plate(6mm) 7 | A-30 DCL-AA0097 |Collar For F-55 31 | F-59 DSC-BF0012 |Screw (M4xP0.7) 43 J-4
CTT-GA0002 |Needle Plate 45 | K-3-5 DCL-AA0102 |Controlled Collar For G-34| 33 | G—-36 DSC-BF0019 |Screw (U) (3/16"n=28) | 19 | D-16
CTT-KCO0012 |Thread Trimming Driving Shaft| 33 | G-34 DCL-ABO0038 |Bearing Bushing For B-10 | 11 | B-11 DSC-BF0019 |Screw (D) (3/16"n=28) | 19 | D-22
CTT-KC0014 |[Clutch Lever Shaft 33 | G-43 DCL-AC0005 |Collar for E-1 25 | E-16 DSC-BF0019 |Screw (3/16"n=28) 33 | G-44
CTT-KZ0004 |Moving Mess Shaft 33 | G-10 DCL-AC0006 |Collar For F-79 31 | F-87 DSC-BF0022 |Screw (11/64"n=40) 7 | A-52
CTT-NA0021 |Moving Mess 33 G-8 DGR-AB0019 [Hook Shaft Gear “A” | 25 E-27 DSC-BF0029 |Screw (15/64"n=28) | 21 D-95
CTT-NB0022 |Fixed Mess 33 | G-1 DGR-AB002 |Hook Shaft Gear “B” | 25 | E-30 DSC-BF0036 |Screw (11/64"n=40) | 43 | J-1-2
CTT-NB0022 |Fixed Mes 49 | L-30 DGR-ABO0021 |Opener Shaft Gear Assy | 25 | E-55 DSC-BF0036 |Screw (11/64"n=40) | 43 | J-10
CUF-BB0002 |Bracket For F-48 29 | F-49 DGR-AB0022 |Lower Shaft Gear Ass’y | 25 | E-19 DSC-BF0037 |Screw (9/32"n=28) 11 B-3
CUF-BF0003 |Holder For F-35 29 | F-36 DPK-BA0005 [O-Ring(U) (P8) 19 | D-20 DSC-BF0061 |Screw 37 | H-59
CUF-BJ0007 |Stopper For F-23 29 | F-24 DPK-BA0005 |O-Ring(D) (P8) 19 | D-26 DSC-BF0084 |(Screw (3/16”n=28) 11 |B-26-1
CUF-BMO0001 |Nuckle For F—44 29 F-45 DPK-BA0008 |O-Ring 49 L-38 DSC-BF0091 [Screw (SM3.17-44) 45 |K-1-11
CUF-CA0026 |Connection Link “A’For Climb Shaft| 29 F-10 DPK-CA0022 |Rubber For H-36 37 | H-34 DSC-BF0091 [Screw (SM3.17-44) 45 |K-2-11
CUF—-CA0027 |Connection Link “B"For Climb Shaft| 29 F-11 DPK-CA0022 |Rubber For H-43 37 | H-41 DSC-BF0091 [Screw (SM3.17-44) 45 |K-3-11
CUF-CA0028 |Connection Link For Upper Feed 31 F-62 DPK-CA0027 |Bed Rubber Cap 23 | D-119 DSC-BF0091 [Screw (SM3.17-44) 45 |K-4-11
CUF-CA0029 |Needle Bar Rock Shaft Link 31 F-91 DPK-CB0009 |Rubber For Face Plate A-5 DSC-BF0091 [Screw (SM3.17-44) 47 |K-5-11
CUF-CA0030 |Triangular Link For Presser| 31 F-63 DPK-CBOO11 |Rubber For Reverse Feed Shaft A-47 DSC-BF0091 |Screw (SM3.17-44) 47 |K-6-11
CUF-CB0030 |Climb-Device Body 29 F-23 DPK-CB0011 |Rubber For C-28 15 | C-49 DSC-BF0091 [Screw (SM3.17-44) 47 |[K=7-11
CUF-CB0031 |Crank For Climb Device| 29 | F-32 DPK-CB0026 |Rubber For Top Cover 7 A-17 DSC-BF0091 |Screw(SM3.17-44) 47 |K-8-11
CUF-CB0032 |Needle Bar Rock Shaft Crank | 31 | F-94 DPK-CCO0011 |Rubber Cap 37 | H-17 DSC-BF0101 |Screw (9/64"n=40) 11 | B-42
CUF-CC0024 |Connection Rod For Upper Feed 29 F-4 DPK-CY0001 |Pulley Cover 11 B-24 DSC-BF0101 |Screw For G-55 35 | G-56
CUF-CC0025 |Connection Rod For F=79 | 31 F-89 DPL-AA0015 |Pulley 11 B-22 DSC-BF0128 |Screw (M4XP0.7) L=5 | 43 |J-1-11
CUF-CCO0027 |Connection Rod For F-63 | 31 F-64 DPL-BD0034 |[Timing Belt Pulley (U)| 11 B-13 DSC-BF0133 |Screw (3/16”n=32) 11 B-5
CUF-CQO0007 |Adjusting Dial For F-39 | 29 | F-40 DPL-BD0035 |Timming Belt pulley 27 | E-70 DSC-BF0165 |Cap Bolt For Oil Pump | 25 E-7
CUF-DC0007 |Presser Foot Driving Cam | 29 F-1 DPN-AA0106 |Block Pin For D-64 21 D-68 DSC-BG0001 |Screw (M4XP0.7) 31 F-78
CUF-DF0002 |Presser Foot Lifting Cam | 29 | F-39 DPN-AA0107 |Pin(U) For D-15 19 | D-18 DSC-BJ0002 |Screw (11/64"n=40) 7 | A-34
CUF-KC0008 |Climb Device Shaft “B” | 29 F-17 DPN-AA0107 |Pin(D) For D-23 19 | D-24 DSC-BJ0002 |[Screw (11/64"n=40) | 21 | D-108
CUF-KF0001 |Climb Device Shaft “A” | 29 | F-14 DPN-AAO0114 |Pin For C-20 15 | C-22 DSC-BJ0002 |Screw (11/64"n=40) | 37 | H-43
CUF-KZ0010 |Upper Feed Driving Shaft | 29 | F-55 DPN-AA0123 [Stopper Pin For F-40| 29 | F—41 DSC-BJ0002 |Screw (11/64"n=40) | 37 | H-47
CUF-KZ0011 |Walking Bar 31 F-69 DPN-AA0159 |Pin For D-5 19 D-7 DSC-BJ0011 |Screw (9/64"n=40) 33 G-4
CUS-BN0002 |Setting Ring 11 B-19 DPN-AA0160 |Pin For F-55 31 F-61 DSC-BJ0011 |Screw (9/64"n=40) 43 | J-1-8
CUS-BN0003 [Setting Ring 11 | B-20 DPN-AA0160 |Pin for F-62 31 | F-65 DSC-BJ0016 |Screw (SM2.38-56) | 45 |K-1-10
CUS-DA0034 |Link Cam 11 B-2 DPN-AAQ0160 |Presser Bar Connecting Pin 31 F-66 DSC-BJ0016 [Screw (SM2.38-56) 45 |K-2-10
CUS-DB0005 |Upper Shaft Balance | 11 B-7 DPN-AA0161 |Pin For F-7 29 F-8 DSC-BJ0016 [Screw (SM2.38-56) 45 |K-3-10
CUS-KC0032 |Upper Shaft 11 B-1 DPN-AA0164 |Knuckle Pin For D—-46| 19 | D-50 DSC-BJ0016 |Screw (SM2.38-56) 45 [K-4-10
DBR-AA0001 |Upper Shaft Bearing (R)] 11 | B-16 DPN-AA0165 |Pin For D-90 21 | D-91 DSC-BJ0016 |Screw (SM2.38-56) | 47 |K-5-10
DBS-DA0162 |Hinge Pin Bushing 11 B-34 DPN-AA0166 |[Hinge Pin For E-60 27 E-63 DSC-BJ0016 |Screw (SM2.38-56) 47 |K-6-10
DBS-DA0294 |Bushing For Thread Tension Assembly Siud | 9 A-79 DPN-AAQ0167 |Connecting Pin For Solenoid Shaft | 33 |G—53-1 DSC-BJ0016 |Screw (SM2.38-56) 47 [K=7-10
DBS-DA0295 |Bearing Bushing ForB-16 | 11 | B-17 DPN-AA0168 |Pin For C-14 15 | C-16 DSC-BJ0016 |Screw(SM2.38-56) 47 |K-8-10
DBS-DA0296 |Bushing For C—1 15 C-5 DPN-AA0169 |Pin For C-24 15 | C-25 DSC-BJ0024 |Screw For D—34 19 | D-36
DBS-DA0297 |Middle Bushing For C-20 | 15 | C-36 DPN-AA0170 [Tension Crank Pin 9 A-67 DSC-BJ0043 [Screw(9/64"n=40) 13 | B-50
DBS-DA0298 |Rear Bushing For C-20 | 15 | C-37 DPN-ADO0104 |Pin For D-9 19 | D-10 DSC-BJ0047 |Screw (M6xP1.0) 7 A-50
DBS-DA0299 |Front Bushing For C-20| 15 | C-21 DPN-AD0104 |Pin For F-10 29 | F-12 DSC-BJ0050 |Screw For Oil Gate 7 | A-41
DBS-DA0300 |Front Bushing For D-96| 21 D-97 DPN-BB0019 |Guide Pin For D—64 21 D-72 DSC-CA0009 |Screw (9/32”n=28) 11 B-4
DBS-DA0300 |Rear Bushing For F-17 | 29 F-21 DPN-BB0022 |Pin For C-28 15 | C-29 DSC-CA0017 |Screw (15/64"n=28) 29 F-31
DBS-DA0300 |Front Bushing For F-55| 31 | F-57 DPN-BC0054 |Hinge Pin 11 | B-32 DSC-CA0017 |Screw (15/64"n=28) | 31 | F-60
DBS-DA0300 |Rear Bushing For F-79 | 31 F-85 DSC-AC0029 |Screw (11/64"n=40) 33 G-9 DSC-CA0023 |Screw (11/64"n=40) 29 F-43
DBS-DA0301 |Rear Bushing For D-96 | 21 | D-100 DSC-AC0030 |Screw (M5XP0.8) 41 =11 DSC-CA0033 |Screw For Clutch Lever | 33 | G-40
DBS-DA0302 |Front Bushing For F-17| 29 F-19 DSC-BA0017 |Screw (9/64"n=40) 37 | H-20 DSC-CA0042 |Screw (M10x1.25) 27 | E-76
DBS-DA0303 |Rear Bushing For F-55 | 31 F-58 DSC-BA0018 |Screw For K-22 49 L-23 DSC-CB0003 |Screw (11/64"n=40) | 15 | C-12
DBS-DA0304 |Front Bushing For F-79| 31 F-83 DSC-BB0023 |Screw (M6xP1.0) 11 B-25 DSC-CB0003 |Screw (11/64"n=40) 33 | G-25
DBS-DA0308 |Middle Bushing For D-96 | 21 | D-98 DSC-BB0049 |Screw (11/64"n=40) | 31 | F-88 DSC-CB0004 |Screw (1/4”n=40) 11 B-6
DBS-DA0308 |Rear Bushing For D-113 | 23 | D-117 DSC-BB0052 |Screw (M3XP0.5) 29 | F-47 DSC-CB0004 |Screw (1/4”n=40) 11 | B-14

From the library of: Superior Sewing Machine & Supply LLC




Index

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
DSC-CB0004 [Screw (1/4”n=40) 11 B-21 DSP-AA0028 [Spring(D) For D—23 19 | D-25 PBR-GB0001 [Rod End(R) 33 | G-18
DSC-CB0004 |Screw (1/4”n=40) 21 D-76 DSP-AA0066 |(Spring For Reverse Button | 43 | J-1-5 PBR-GB0005 |Rod End (L) 33 | G-21
DSC-CB0004 [Screw “B”(1/4”n=40)| 25 | E-15 DSP-AA0074 |Spring For D-64 21 | D-73 PBS-BA0001 |DU Bushing 23 | D-127
DSC-CB0004 |Screw (1/4"n=40) 29 F-2 DSP-AA0090 |(Spring For F-40 29 | F-42 PBS-BA0008 |DU Bushing 23 | D-125
DSC-CB0004 |Screw (1/4”n=40) 33 | G-48 DSP-AAQ0127 |Presser Bar Spring 15 | C-38 PBS-BA0008 |DU Bushing 23 | D-126
DSC-CB0005 |Screw (15/64"n=28) | 11 B-12 DSP-AA0129 |Piston Spring For Oil Pump 25 E-6 PBT-BD0017 [Timing Belt Pulley (U)| 11 B-15
DSC-CB0005 |Screw (15/64"n=28) | 11 B-18 DSP-AAOQ130  (Refun Spring For Thiead Trimming Drving Sheft | 33 | G—38 PN-000339 |Tension Release Connecting Pin | 9 A-62
DSC-CB0005 |Screw (15/64"n=28) | 15 | C-32 DSP-AA0131 |Spring For H-24 37 | H-18 PPK-AA0004 |Oil Seal For E-9 25 | E-10
DSC-CB0005 |Screw (15/64”N=28) | 19 D-2 DSP-AA0132 [Spring 27 | E-71 PPK-AA0005 |Oil Seal (S) 21 | D-65
DSC-CB0005 |Screw (15/64"n=28) | 21 | D-85 DSP-AB0038 |Return Spring For F-17 | 29 | F-35 PPK-AA0006 |Oil Seal (L) 21 | D-66
DSC-CB0005 |Screw (15/64"n=28) | 21 | D-103 DSP-ABO0060 |Feed Regulator Spring 19 D-4 PPK-AA0007 |Oil Seal For D-98 21 D-99
DSC-CB0005 |Screw (15/64”n=28) | 23 | D-121 DSP-AB0061 [Spring For D-9 19 | D-11 PPK-AA0007 |Oil Seal For D-117 23 | D-118
DSC-CB0007 |Screw (M5%XP0.8) 11 B-33 DSP-ABOQ062 (Thread Trimming Retun Spring | 33 | G—31 PPK-AA0008 |Qil Seal For D-100 21 | D-101
DSC-CB0007 |Screw (M5%XP0.8) 11 B-35 DSP-AC0048 |Spring For D-34 19 | D-32 PPK-AA0012 |Oil Seal For E-2 25 E-3
DSC-CB0007 |Screw (M5xP0.8) 15 | C-48 DSP-ACO0075 [Spring For C-20 15 | C-35 PPK-AD0002 |QOil Seal For E-1 25 | E-18
DSC-CB0007 |Screw (M5xP0.8) 19 D-8 DSP-BA0009 [Spring For A—62 9 A-63 PPK-AD0002 |Qil Seal For E-23 25 | E-26
DSC-CB0007 [Screw (M5XP0.8) 29 | F-13 DWS-AA0002 |Washer For F-50 29 | F-51 PPK-BA0004 |O-Ring (P-4) 11 | B-36
DSC-CB0007 |Screw (M5xP0.8) 29 | F-15 DWS—-AAO0006 |Moving Mess Shaft Connecting Rod Washer| 35 | G—67 PPK-BA0024 |O-Ring (P-36) 25 | E-22
DSC-CB0007 |Screw (M5XP0.8) 29 | F-18 DWS-AA0012 |Washer For D-110 21 | D-111 PPN-ADOO0O1 |Pin For A-44 7 A-45
DSC-CB0009 |Screw (15/64"n=28) | 15 | C-23 DWS-AA0021 |Washer For H-31 37 | H-29 PPN-AF0026 |Spring Pin (@3) 15 | C-44
DSC-CB0011 [Screw (1/4"n=40) 33 | G-50 DWS-AA0021 |Washer For -3 11 -5 PPP-AA0002 [Hose Nipple (M5X@4) 41 I-15
DSC-CB0018 |Screw “A”(1/4"n=40)| 25 | E-14 DWS-AA0023 |Washer For H-46 37 | H-44 PPP-AA000 |Quick Joint Plug Ass’y 41 -1
DSC-CB0029 |Screw (3/16”n=32) 33 | G-14 DWS-AA0023 |Washer 43 | J-11 PPP-AA0010 [Hose Nipple (M5X@6) 41 I-16
DSC-CB0029 |Screw (3/167n=32) 33 | G-37 DWS-AA0056 |Washer For D—-27 19 | D-29 PPP-ADO0001 |Urethane Hose (@4) | 41 I-19
DSC-FA0133 |Stud Screw For D-34| 19 | D-41 DWS-AA0132 |Washer For D—-43 19 | D-44 PPP-AD0001 |Urethane Hose (@4) | 41 1-20
DSC-FAO0140 |[Stud Screw For Clutch Lever | 33 | G-39 DWS-AA013 |Washer For B—29 11 B-30 PPP-ADO0001 |Urethane Hose (@4) | 41 =21
DSC-FA0150 |Stud Screw For B-32| 11 B-29 DWS-AA0174 |Packing For H-9 37 H-9 PPP-AD0002 |Urethan Hose (@6) 41 -7
DSC-FA0151 |Stud Screw 21 | D-78 DWS-AA0174 |Packing For H-57 37 | H-56 PPP-AD0002 |Urethane Hose (@6) | 41 |-22
DSC-FA0151 [Stud Screw 29 D-82 DWS-AA0174 |Washer For H-62 39 | H-60 PPP-AD0002 |Urethane Hose (@6) | 41 1-23
DSC-FAO0151 |Stud Screw 21 | D-87 DWS-AA0175 |Washer For A-41 7 | A-42 PPP-AD0002 |Urethane Hose (@6) | 41 1-24
DSC-FA0161 |Stud Screw For C-14| 15 | C-18 | | DWS-AA0181 |Washer “B”For Hook | 25 | E-41 PPP-AG0001 |Finger Valve 41 -2
DSC-FA0207 [Stud Screw 9 | A-61 DWS-AAO0182 |Stopper Washer For F-23 | 29 | F-27 PPP-BA0006 |Solenoid Valve 4 =14
DSC-FA0209 |[Stud Screw For F-89 | 31 F-92 DWS-AA0183 |Plug Washer 41 -12 PPP-BB0013 |Manifold Block 41 -9
DSC-FA0210  {Sud Seen For Theag Timming Comezig o | 33 | G—17 DWS-AA0184 |Washer For E-47 25 | E-48 PPP-BC0001 |Silencer (1/8") 4 -13
DSC-FA0213 |Connecting Shaft For D-106 | 21 | D-110 | | DWS-CA0001 |Washer For C-53 17 | C-60 PPP-BD0001 |Filter Regulator M -3
DSC-FG0025 |Stud Crew For E-52 27 | E-57 DWS-CA0001 |Washer For D-52 19 | D-55 PPP-CA0036 |Climb Shaft Cylinder | 29 F-44
DSC-FH0012 |Block Screw ForB-43 | 11 | B-44 DWS-CA0001 |Washer For D-62 21 | D-63 PSC-AA0013 [Screw (M6XP1.0) 19 | D-14
DSC-GA0004 |Stud Screw For G-26| 33 | G-26 | [ DWS-CA0001 |Washer For D-70 21 | b-7 PSC-AC0002 |Screw (M4XL10) 7 | A-39
DSC-HBO031 {Screw For Tread Tmming Comnecting Rod | 33 | G—23 DWS-CAO0001 |Washer For F-28 29 | F-29 PSC-AC0002 |Screw (M4xP0.7) 9 | A-55
DSC-HC0010 |Bed Support 7 | A-46 DWS-CA0001 |Washer For G-26 33 | G-28 PSC-AC0002 |Screw (M4xP0.7) 15 | C-4
DSC-HDO0002 |Screw (11/64”n=40) | 33 | G-32 GP-000032  |Stud Screw For Opener Shaft | 27 | E-68 PSC-ACO0006 |Screw (M6xP1.0) 19 | D-45
DSC-HDO0015 |Spring Hook For D-9| 19 | D-12 GP-000200 |Fixed Mess Base (L) | 35 | G-61 PSC-AC0006 |Screw (M6XP1.0) 19 | D-52
DSC-HDO0016 |Hook For F-35 29 | F-37 GP-000450 |Joint Connection Stud | 47 |K-7-12| | PSC-ACO0006 |Screw (M6XP1.0) 21 | D-57
DSD-AA0035 |Tread Trimming Solenoid Assy | 33 | G-53 GP-018250 |Knee Lifting Pad Assembly| 49 | L-32 PSC-AC0007 |Screw (M4XP0.7) 33 | G-6
DSN-AA0004 |Nut (15/64”n=28) 19 | D-42 KQ2H06-01S |Hose Nipple (PT 1/8X@6) | 41 -8 PSC-AC0007 |Screw 49 |L-27-2
DSN-AA0008 |Nat(3/16”N=28) 49 | L-37 KQ2H06-02S |Hose Nipple (PT 1/4X@6) | 41 -6 PSC-AC0007 |Screw 49 |L-27-5
DSN-AA0009 |Nut (11/64"n=40) 33 | G-33 PBR-AA0005 |Upper Shaft Bearing (F)| 11 B-9 PSC-AC0009 |Screw (M5XP0.8) 25 | E-17
DSN-AA0009 |Nut (11/64”n=40) 33 | G-41 PBR-AAQ017 |Bearing (Big) 11 |B=27-3| | PSC-AC0012 |Screw (M6XP1.0) 9 | A-68
DSN-AA0014 |Nut For Rod End(R) 33 | G-19 PBR-AA0043 |Upper Shaft Bearing (M) 11 B-10 PSC-AC0012 |Screw (M6XP1.0) 15 | C-34
DSN-AA0014 |Nut For G-26 33 | G-29 PBR-AA0079 |Bearing (Small) 11 |[B-27-2| | PSC-AC0012 |Screw (M6XxP1.0) 21 | D-59
DSN-AA0020 [Nut For K-22 49 L-24 PBR-AA0081 |Hook Shaft Bearing 25 | E-29 PSC-AC0012 |Screw (M6XP1.0) 21 | D-105
DSN-AA0023 |Nut (5/16"n=28) 37 H-8 PBR-AA0082 |Bearing (U) For E-52| 25 | E-53 PSC-AC0012 |Screw (M6XP1.0) 23 | D-115
DSN-AA0023 |Nut (5/16"n=28) 37 | H-55 | | PBR-AA0082 |Bearing (L) For E-52 | 25 | E-54 | | PSC-AC0012 |Screw (M6XP1.0) 23 |D-123
DSN-AA0026 |Nut For Rod End(L) 33 | G-22 PBR-AA0094 |Bearing For B-45-1 11 |B-45-2| | PSC-AC0012 |Screw (M6XP1.0) 29 F-7
DSN-AA0034 |Nut (15/64”n=28) 15 | C-19 PBR-AA0095 |Front Bearing For E-1 | 25 | E-20 PSC-AC0012 |Screw (M6XP1.0) 29 | F-34
DSN-AA0034 |Nut (15/64”n=28) 21 | D-79 PBR-AD0009 |Safty Clutch Driving Ball| 27 | E-77 PSC-AC0012 |Screw (11/64’n=40) | 31 | F-90
DSN-AA0034 |Nut (15/64”n=28) 21 | D-83 | | PBR-BA0019 |Needle Bearing(TLAB10Z) | 81 | F-96 | | PSC-AC0012 |Screw (M6XP1.0) 31 | F-95
DSN-AA0034 |Nut (15/64"n=28) 21 D-88 PBR-BA0030 [Bearing For B-28-1 11 |B-28-2| | PSC-AC0012 [Screw (M6XP1.0) 33 | G-46
DSN-AA0034 |Oil Wick For D-110 21 |D-112 PBR-BA0031 |Needle Bearing ForD-86 | 21 | D-89 PSC-AC0012 |Screw (M6xP1.0) 35 | G-58
DSN-AA0034 |Nut For F-89 31 | F-93 PBR-BA003 |Needle Bearing For D-77 | 21 | D-80 | | PSC-AC0012 |Screw (M6xP1.0) 35 | G-60
DSN-AA0035 |Nut (M8XP1.25) 29 | F-38 PBR-BA0033 |Needle Bearing For F-1| 29 | F-3 PSC-AC0015 |Screw (M4xP0.7) 7 A-9
DSP-AA0028 |Spring(U) For D-15 19 | D-19 PBR-GA0002 |Joint For C-54 15 | C-55 PSC-AC0015 |Screw (M4XxP0.7) 19 | D-31

From the library of: Superior Sewing Machine & Supply LLC




Index

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
PSC-AC0015 |Screw (M4XP0.7) 29 | F-25 PTL-AB0003 |L-Wrench (2.5mm) | 49 | L-9
PSC-ACO0015 |Screw (M4XP0.7) 29 | F-50 PTL-AB000 |L-Wrench (4.0mm) | 49 | L-11
PSC-AC0015 |Screw (M4XP0.7) 31 F-76 PTL-ABO0O [L-Wrench (3.0mm) 49 L-10
PSC-AC0015 [Screw (M4xP0.7) 31 F-82 PTL-AB0006 |L-Wrench (1.5mm) 49 L-7
PSC-AC0017 |Screw (M5XP0.8) 41 -4 PTL-BA0001 |Driver (Large) 49 L-2
PSC-AC0026 |Screw (M8XP1.25) 17 | C-61 PTL-BA0002 |Driver (Middle) 49 -3
PSC-AC0061 |SCREW (M5XP0.8) 7 A-4 PTL-BA0002 |Driver (Small) 49 L-4
PSC-AC0061 [Screw (M5XP0.8) 7 A-12 PWS-CA0002 |Washer For F-25 29 F-26
PSC-AC0061 |Screw (M5XP0.8) 15 | C-30 PWS—-CA0005 |Washer For D-52 19 | D-53
PSC-AC0061 |Screw (M5XP0.8) 15 | C-52 PWS-CA0007 |Washer For A-8 7 A-10
PSC-AC0061 |Screw (M5XP0.8) 19 | D-54 PWS-CA0007 |Washer For A-55 9 | A-56
PSC-AC0061 |Screw (M5XP0.8) 21 | D-62 | |[SC-0108-4113|Screw “A”(M6XP1.0)| 25 | E-47
PSC-AC0061 |Screw (M5XP0.8) 21 | D-70 | |SC-0108-4113|Screw “B”(M6XP1.0)| 25 | E-49
PSC-AC0061 |Screw (M5XP0.8) 33 | G-16 SC-0119-4119|Screw (11/64"n=40) 9 A-60
PSC-ACO0061  |Hoving Mess Sheft Comecting Rod Scew | 35 | G-64 | [SC—0132-4113|Screw (M3XP0.5) 25 | E-37
PSC-ACO0105 |Screw (M4XP0.7) 41 | |1-10 | |SC-0164-4517|Screw (M5XP0.8) 25 | E-28
PSC-ACO118 |Hoving Mess Sheft Comecting Rod Scew | 35 | G-66 | [SC—0164-4517|Screw (M5XP0.8) 25 | E-31
PSC-AC0122 [Screw (M4xP0.7) 31 | F-71 | |SC-0164-4517|Screw (M5XP0.8) 27 | E-56
PSC-AC0126 |Screw (M5XP0.8) 29 F-28 SC-0211-4113|Screw (M4XP0.7) 25 E-36
PSC-AC0126 |Screw (M5XP0.8) 37 | H-28 SC-0302-4114|Screw (11/64”n=40) 25 E-24
PSC-AC0143 |Needle holder Screw | 13 | B-48 | [SC-0499-4515|Screw (SM4.36-40) | 47 | A-31
PSC-AC0164 |Screw (M5XP0.8) 19 | D-6 SC-126-3800 |Screw (3/32"n=56) 43 |J-1-10
PSC-AC0165 |Screw (M5XP0.8) 17 | C-59 | [SC-A350-4514|Screw (1/80"n=40) 25 | E-25
PSC-BHO0008 |Screw (M4XxP0.7) 43 J-5 - Inner Box 49 L-40
PSC-BHO0010 |Screw (9/64"n=40) A-20 - CD Manual 49 | L-41
PSC-BHO0010 |Screw (9/64"n=40) A-24
PSC-BJ0001 |Screw (1/8”n=40) 31 F-68
PSC-CB0002 |Screw (M4xP0.7) 7 | A-36
PSC-CB0002 |Screw (11/64”n=40) | 21 | D-93
PSC-CB0002 |Screw (M4XxP0.7) 29 F-54
PSC-CB0002 |Screw (M4XxP0.7) 33 G-7
PSC-CB0002 |Screw (M5XP0.8) 33 | G-12
PSC-CB0020 [Screw (M8xP1.25) M B-8
PSC-CB0027 |Screw (M10XP1.5) 21 | D-74
PSC-DCO0001 |Screw For Manifold Bracket 41 -18
PSD—-AAQ001 ([Tension Release Solenoid Assy | 7 A-53
PSN-AA0005 |Nut (M8XP1.25) 17 | C-62
PSN-AA0006 [Nut (M6XP1.0) 15 | C-57
PSN-AA0006 |Nut (M6xP1.0) 19 | D-49
PSN-AA0006 |Nut (M6xP1.0) 21 | D-60
PSN-AA0006 |[Nut (M6XP1.0) 29 F-46
PSN-AA0023 |Nut For A-62 9 A-64
PSN-AA0023 |Nut (M4XP0.7) 11 B-31
PSN-AA0036 |Safety Clutch Nut 27 E-75
PSN-AG0002 |Cap Nut For A-62 9 | A-65
PSR-AC0001 |E-Ring (@9) 15 | C-53
PSR-AC0002 |G-Ring (GTW-6) 15 | C-27
PSR-ACO0002 |E-Ring (@5) 15 | C-45
PSR-AC0003 [E-Ring (@4) 15 Cc-8
PSR-AC0003 [E-Ring (b4) 19 | D-51
PSR-AC0003 |E-Ring (¢4) 27 | E-59
PSR-AC0004 |E-ring (@3) 43 | J-1-6
PSR-AC0007 |[E-Ring (@4) 15 | C-17
PSR-AC0008 [E-Ring (¢$8) 19 | D-28
PSR-ACO0008 [E-Ring(¢8) 29 F-9
PSR-ACO0013 |E-Ring For G-53-1 33 |G-53-2
PTC-AGO0001 |Band Clip 39 | H-65
PTC-AGO0001 |Band Clip 49 L-16
PTC-AH0005 |Cable Holder 33 | G-55
PTC-AH0005 [Holder For H-34 37 | H-32
PTL-AB0002 [L-Wrench (2.0mm) 49 L-8
PTL-AB0002 |L-Wrench (5.0mm) 49 | L-12

From the library of: Superior Sewing Machine & Supply LLC




Index

Parts No.

Name of Parts

Page

Ref.No.

Parts No.

Name of Parts

Page

Ref.No.

Parts No.

Name of Parts

Page

Ref.No.

From the library of: Superior Sewing Machine & Supply LLC






